EZLE0
TEXTRON

ELECTRIC POWERED
GOLF CAR

MODEL YEAR:92 MANUAL NO. 27148-G01 ISSUED: 09/05/91 REVISED: 02/01/95



SERVICE PARTS MANUAL

ELECTRIC POWERED GOLF
CARS

MODEL YEAR: 1992

MANUAL NO. 27148-G01 ISSUED 9/05/91

GOLF CARS
X-440

X-444
X-444F (FREEDOM)

SERVICE PARTS DEPARTMENT PHONE 1-800-227-7029 FAX 1-800-752-6175
E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA, GEORGIA 30913-2699, 1-800-241-5855

EZGOMEET] Pg. i



LIMITED WARRANTY

WARRANTY

TO OBTAIN A COPY OF THE LIMITED WARRANTY THAT IS APPLICABLE TO YOUR
VEHICLE, CALL OR WRITE YOUR LOCAL DISTRIBUTOR, BRANCH, OR E-Z-GO
WARRANTY DEPARTMENT.

THE USE OF NON E-Z-GO PARTS MAY VOID YOUR WARRANTY

OVERFILLING OF BATTERIES MAY VOID YOUR WARRANTY

TAMPERING WITH OR ADJUSTING OF GOVERNOR TO PERMIT
THE VEHICLE TO OPERATE AT ABOVE FACTORY SETTINGS
(12 M.P.H.) WILL VOID YOUR VEHICLE WARRANTY.

Pg. ii EZGOEEE 9/05/91
ITTT=EE



CONTENT

SECTIONS

How to use the E-Z-GO Service Parts Manual .............cciitiiiiinnnnns

ILLUSTRATION

Mustration

ACCELERATOR AND HILL BRAKE LINKAGE . ... .ciiitiiiiiiiiieninnrnensnnns

Accelerator Pedal
Accelerator Rod

ACCELERATOR SWITCH ... . iiiiiiiiiiiiiiintiaiarnenensnsnsansnsnnnnns

Accelerator Switch Wire Vharness
Brush and Lead Assembly
Contact Board Assembly

BATTERY CHARGER, 36 VOLTS (U.L.) ...iiiiiiiiiii i iiiiiene iy
BODY AND ASSOCIATED PARTS .. ... ittt iiiiiiiensnsneansas

Bagwell

Battery Racks

Center Console

Floorboard

Direction Selector Indicator
Hip Handhold

Seat Wrap

Vinyl Bumper Body Trim

BRAKE LINKAGE ... ittt ittt ittt it ittt inieasnanns

Brake Linkage Assembly
Brake Pedal Assembly
Compensating Link Assembly

DIRECTION SELECTOR ...ttt ittt ittt ittt iaie it tniaeannsnsans

Buzzer

Contact Board Assembly
Switch Handle Kit

Micro Switch

FORK ASSEMBLY ...ttt ittt ittt ittt ittt ta e ieennnes

Fork

Shock Absorber
Coil Spring
Front Axle

Hub Assembly

FOUR WHEEL FRONT SUSPENSION ... ... . iiiiiiiiiiiiiiiinrennanaennnss

Front Axle Assembly
Hub Assembly
Idler Assembly

9/05/91 EZGOLEU
TTTAT-E]

Pg. iil



CONTENT

Mustration

Leaf Springs
Spindle Assembly
Tie Rod Assembly

FRONT SHIELD ..ottt ittt ittt tiititiasaeatersnnasnsneans

Headlamp

Horn

Rear Lamp Assembly

State of Charge Meter
Turn Signal Assembly

Wire Harness

POWER WIRING ... ittt ittt ittt i e tn it iiteeansnsnanns

Charger Wiring Harness

Control Wiring Harness

Direction Selector Lever Wiring Harness
Ignition Switch Kit

o

Rear Axle Assembly
Rear Axle Shaft
Vent Valve

REAR SUSPENSION COMONENTS ... ittt ittt ittt iinieeerarantnnannns

Leaf Springs
Shock Absorber
Spring Shackle

RESISTOR COIL AND HOUSING .. ..o tii ittt i iiniiiasieeasnrannnnannns

Resistor Board Assembly
Resistor Coil Assembly
Resistor Coil Retro-Fit Kit

SOLID STATE CONTROL MODULE .. \vtttirenie it eneereanennnennennss :

Control Rod

Electronic Speed Control Assembly
Solenoid

Speed Control Cover

Mounting Assembly

SEATING L ittt i i e i i ittt e et e e
STEERING ..ttt it i it i i it ittt st i et it

Rack and Rod Assembly
Scorecard Holder Assembly
Steering Unit Assembly
Steering Wheel

Page No.

Pg. iv EZGOMEE

9/05/91



CONTENT

Mustration

WHEEL BRAKE ..ttt ittt it ii st tntatsasnonaonentnennsannosssss

Brake Assembly
Brake Drum Assembly
Brake Shoe Set
Lug Bolt
WHEELS AND TIRES ... ...ttt ittt ittt ient et eneeeenneaanseeensesnaseennssanansan
Tire
Tire and Wheel Rim Assembly
Valve Stem
Wheel Rim

APPENDIX
SERVICE ACCESSORIES AND SPECIAL TOOLS ..\t ttttitiiteieitietaieieaenaneanss

Appendix-1

9/05/91 | =374 18 | TEXTRON|
T T TT-TE]

Pg. v



HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

This manual is divided into several sections:

1. GENERAL INFORMATION
2. ILLUSTRATED PARTS BREAKDOWN FOR 2-CYCLE GASOLINE POWERED GOLF CARS
3. APPENDIX

The first section, GENERAL INFORMATION, contains the following informations:

WARRANTY INFORMATION
GENERAL INDEX
HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN (IPB) FOR 2-CYCLE GASOLINE POWERED GOLF
CARS, contains illustrations and parts lists for all systems of the 2-cycle gasoline powered golf cars.

The third section, SERVICE ACCESSORIES AND SPECIAL TOOLS, contains a listing of E-Z-GO service
accessories and special tools that may be purchased from the company to aid in the servicing of the vehicle.

USE OF THE MANUAL

To use this manual, consult the GENERAL INDEX (located in the first section) to locate the information or
illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combi-
nations of components may be found that are not directly reflected by each illustration. Consult the illustration
that best suits your situation and contact the Service Parts Department. It is important that the serial number
of your vehicle and its model number be supplied to Service Parts when ordering any replacement compo-
nents.

Locate the serial number plate (see Body and Associated Parts located in the IPB section of this manual for its
location) and note the complete number shown on the plate.

Each system is listed in the index and has an alphabetical prefix. The illustration always appears first and is
foliowed by its related parts list. Additional illustrations and parts lists with the same prefix indicate significant
changes that have taken place since the last issue.

Note that many alphabetical prefixes are omitted. These prefixes have been assigned to systems that are not
relevant to your vehicle. The index lists all relevant sections that pertain to your vehicle.




HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

TITLE TITLE

RIGHT HAND PAGE
|~ PARTS LIST

LEFT HAND ILLUSTRATION PAGE PARTS LIST (CONTINUED ON
(CONTINUED ON RIGHT HAND REAR OF PAGE IF REQUIRED)
PAGE IF REQUIRED)

1. WHEN THE PART NUMBER IS NOT KNOWN.

a. Determine the function and application of the part required. Turn to the General Index and
select the most appropriate title.

Turn to the page number indicated and locate the desired part on the illustration.

c. From the illustration, obtain the item number assigned to the desired part. Refer to the accom-
panying description for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER.

Locate the part number or description in the appropriate column on the parts list page.
NOTE: It is suggested that you confirm that the part selected is cofrect by verifying it with the
pictorial representation on the illustration page.

Should an asterisk(xk) appear in the part number column on the parts list page, read upwards until a part
number is found. The part number is the lowest assembly sold by E-Z-GO and the asterisk (xk) indicates that
the part depicted is not available for sale by E-Z-GO.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn,listed
under the assembly that it is used on. This process is repeated until the highest or final assembly is reached.

To facilitate the maintenance and repair of vehicle, an Operation and Service Manual is available from the
E-Z-GO Service Parts Department.

9/05/91 EZGOMEWE] Pg. vii



HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

ILLUSTRATED PARTS BREAKDOWN
ELECTRIC POWERED GOLF CARS

Pg. viil EZGOLEWTE 9/05/91
[(TTT-E]



ACCELERATOR AND HILL BRAKE LINKAGE ELECTRIC POWERED VEHICLE

Pg. A-1 =4 c]u | TEXTRON| 9/05/91



ACCELERATOR AND HILL BRAKE LINKAGE ELECTRIC POWERED VEHICLE

9/05/91 EZGOME Pg. A-2



ACCELERATOR AND HILL BRAKE LINKAGE

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. ala
When ordering parts, please specify the model and serial number of the product. ﬁ E
% Indicates a component that is not available as an individual part. : :
ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTy
1 18043-G1 ACCELERATOR ROD ASSEMBLY (INCLUDESITEMS 2 -7) ........... 1 1
2 14444-G3 BALL JOINT, SOCKET ...iitiuiiiernarnnrnsserionssnssnsansas 1 1
3 00544-G4 NUT, 5/16 — 24 ... .. i iiiiiiiii it iantnncsnosntsnssnssnnss 2 2
4 17979-G1 BUSHING, ACCELERATOR ROD . .....iiviiniinrenronrannonnes 1 1
5 19710-G1 ACCELERATOR ROD ... iviiiniininrnrscninasacnsnennsncnens 1 1
6 10385-G4 CLEVIS YOKE ...t iiiiiiiiiiinietiniaeesnsnassnssonannsanns 1 1
7 17677-G1 RETAINER, SPRING . ......ciitiiteeeeatennoaninsonassnsanss 2 2
8 18034-G1 RETAINER, SPRING . ....cvvtrrrrninnnternresacntonsannsensnsns 1 1
S 17675-G1 SPRING, COMPRESSION . ... ittt ittt rerecnnnsnnsnsnnrnnnens 1 1
10
11
12
13 00414-G6 SCREW, 1/4 — 20 X 3/4 LG, ...t itieiiitininnirnossnsonssasnnenns 2 2
14 11027-G2 NUT, LOCK, 1/4 = 20 .. 0 ivtintinrnnrnnineroenneenneencnnsnnns 2 2
15 18083-G1 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 16 - 21) ....... 1 1
16 12511-G1 BASE PLATE, ACCELERATOR . ...\ iiiiiiiiitinnrsenensannas 1 1
17 18084-G1 PEDAL, ACCELERATOR . ... .0 iiitiiitantnntnesenssosansannes 1 1
18 16827-G1 ACCELERATOR PEDAL, PAD KIT (INCLUDES RIVETS) .......v0v.. 1 1
19 12512-G1 PIN, ACCELERATOR PEDAL . ... ' iiiinivnranirnrnneenenness 1 1
20 12513-G1 BEARING, PLASTIC ... .iitiiiiniininntontenronennsanesnnas 2 2
21 12064-G2 L R o 1 1 1
22
23 17255-G1 WASHER, TEFLON ... ittt iiiiitoetrntnnsonnsnnsonsnnens 2 2
24 10387-G3 | COTTER PIN, 3/16 X 3/4 LG. ...ovvvnnriiniiiinntinniniinnennnns 2 2
25 | 00559-G8 | WASHER, FLAT, 5/16 ...eveeeeieeeeennnnnnnnnn. I 2 |2
26 | 20835-G1 | WASHER, NYLON .. .ovennenneenneae e e, 1|1
27 19708-G1 T R = T 1 1
28 17838-G1 BUSHING, NYLINER ... it iiiiiiiiii it ineitntsannnssansnsonas 1 1
29 24030-G1 ROD, LINKAGE ... ..iiiiiiiiiiiiiiin it eennsntsnenncsansnsonns 1 1
30
31 XXXX-XX ACCELERATOR SWITCH ASSEMBLY (SEE ACCELERATOR SWITCH
ASSEMBLY ILLUSTRATION .. ittt iiiiiiineiniinonsnsnssnnsnnssns 1 1
32
33 25780-G1 ACCELERATOR ROD ASSEMBLY, SOLID STATE CONTROL MODULE
ONLY (INCLUDES ITEMS 34-39) .. ..iiiiiininrrnnnncroncnnnnnenns 1 1
Pg. A-3 EZGOMIEIT 9/05/91

| 1 A1) -|E]



ACCELERATOR AND HILL BRAKE LINKAGE

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. -
-l
When ordering parts, please specify the model and serial number of the product. E g
% Indicates a component that is not available as an individual part. = | =
(] <
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy
34 14444-G3 BALL JOINT, SOCKET .. ...tiiiiiiiiiennitennnionureanassnns 1 1
35 00544-G4 NUT, 6/16-24 .........cciiiiniiiiinnnan e e e ee e 2 2
36 17979-G1 BUSHING, ACCELERATOR ROD ........cciiiiiinnrninnnnnnns 1 1
37 19710-G1 ACCELERATOR ROD ....iiiiiii ittt ettt iennteannaannns 1 1
38 10385-G4 CLEVIS YOKE ...ttt iitiiettiennintonntnnnneansnnenneenns 1 1
39 17677-G1 RETAINER, SPRING® .....c.iiiiiiiiiiiiti ittt innniinnnsnanns 1 1
9/05/91 EZGOLMENE Pg. A-4

[ 1 JA[1]-]E]



ELECTRIC POWERED VEHICLE

ACCELERATOR SWITCH ASSEMBLY

o oo N

HOLIMS
NOILINDI
Ol 13A

HOLIMS
H-N-4 OL

vi-S SW31l S3ANTONI ¥
99-¥ SW3ALl S3ANTONI

9v-€¥ SW3LISIANTONI 2v
€9-6S SWaLl S3ANTONI 85

o
OU RS RN S L AT R AT d
m '31V1d ONILNNOW @HVYMOL aN3

3dIH1S J1IHM HLIM dION3T0S NO
A371VASNI 38 1SNIN 3a0IAa 310N

9/05/91
| | 1B]1]-|E}

[ =7 = | TEXTRON

Pg. B-1



ACCELERATOR SWITCH ASSEMBLY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

ELECTRIC POWERED VEHICLE

When ordering parts, please specify the model and serial number of the product. E E
% Indicates a component that is not available as an individual part. : E
ITEM | PART NO. 1 2 3 4 5 DESCRIPTION QTY

1 20467-G2 ACCELERATOR SWITCH ASSEMBLY, HEAVY DUTY
(INCLUDES ITEMS 4 — B6) .....oiviiennrrnnnrernossnasannnssns 1 1
2
3
4 18741-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS § - 14) ......... 1 1
5 * PLATE, ACCELERATOR ... ...ttt ittt iii it iiniaannnanns 1 1
6 17491-G1 STUD, STOP . ittt iiiiieentienteeanarsnasennnenns 1 1
7 00560~-G1 WASHER, 3/8 ... ittt iiiitienerantenarsnnnnsns 1 1
8 14390-Gt NUT, LOCK, 3/8 — 24 ... it iiieiieeninasnrnnnaness 1 1
S 11902-G1 BUSHING, SHAFT . ... ittt e iiiettinaenranssnnnss 1 1
10 00545-G8 L G 1 B N 2 2
11 00568-G6 WASHER, LOCK, EXTERNAL TOOTH, 3/4 ..........ccovuenn. 2 2
12 b3 STUD, CONTACT .. ittt ittt iiinisanenssnesannnoons 5 5
13 X WASHER, LOCK, EXTERNAL TOOTH, 5/16 ..........ccvvvvnn 5 5
14 % NUT, 5/16 = 24 .. ittt in i tieeaneneenrsnennes 5 5
15
16
17 17973-G1 SHAFT AND ARM ASSEMBLY .. ... it iiiiiinntiiennsienneenns 1 1
18
19
20 17504-G2 BRUSH AND LEAD ASSEMBLY (INCLUDES ITEMS 21 - 24) ....... 1 1
21 b3 TERMINAL, RING, #6 X 5/18 . ...ttt ciinnsas 1 1
22 X COPPERBRUSHWITH LEAD ... .. viiiiieciiiiiinineenes 1 1
23 * SPRING, ARM CONTACT ...ttt iiiiiiiienenneennenennns 1 1
24 X HOLDER, BRUSH .......cciiiiiiiininnnenss e iesae e 1 1
25
26
27 17663-G1 PIVOT ARM ASSEMBLY (INCLUDES ITEMS 28 -30) ............. 1 1
28 17655-G1 ARM, ACCELERATOR LINKAGE . ...iiivtiieeinneennnnnens 1 1
29 15944-G3 BALL, BALL JOINT ..t iiiiiiiinin i isasacnonnncannsns 1 1
30 11098-G9 NUT, LOCK, 5/16 — 24 ... ittt ittt it iannnnennn 1 1
31 11098-G3 NUT, LOCK, 1/2 = 20 .. ittt iiit it iiieeiietennneannans 1 1
32
33 10606-G2 SWITCH, MICRO . ... ittt ittt is e s isaanranansans 1 1
34 001338-G2 SCREW, #6 — 32 X 1 1/4LG. ... 0iiiiniiiiiiiiiiiiiinennnss 2 2
9/05/91 EZGOLEUTN Pg. B-2

[ | I8l1]-]€}



ACCELERATOR SWITCH ASSEMBLY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.

ELECTRIC POWERED VEHICLE

3 WHEEL
4 WHEEL

ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
35 | 00565-G3 WASHER, LOCK, #B ... tvrttrnernneineereeeerneennennns, 2 |2
36 | 00525-G5 U O R 7 2 |2
37 | 14628-G1 FASTON TAB v tvetvneteetteeeeeteeeeeeeeneaernennns 1|1
38 | 00567-G4 WASHER, LOCK, EXTERNAL TOOTH, #8 .. ....vvveevreennennn.. 1 |1
39 | 20464-Gi WIRE, BLACK . tvetteteteeeeeeteeineeneennennns 1|1
40 | 13514-Gf SCREW, BRASS, #8 ....tvrteneeineeneteeineennennennn, 2 |2
41
42 | 20468-G1 SOLENOID, 36 VOLT, HEAVY DUTY (INCLUDES ITEMS 43 - 46) ... | 1 | 1
43 | 00565-G5 WASHER, LOCK, #10 ...t vntirtineeeneeeieenennns, 2 |2
44 | 00526-G4 NUT, #10 = 32 .\ttt ettt e e eeans 2 |2
45 | 00565-G8 WASHER, LOCK, #10 = 32 ..t vvetieeeineeennnennns, 2 |2
46 | 00544-G4 NUT, 5/16 = 24 .0\ttt 2 |2
47 | 30353-Gi DIODE vttt et ettt e e e e 11
48 | 12914-Gt FASTON TAB .\ttt ittt ettt e ie et et iaeneens 1 |1
49 | oo414-Gs SCREW, 1/4 = 20 X 3/4 LG, ' vvretreteinerieannannnann, 2 |2
50 | 00565-G7 WASHER, LOCK, 1/4 ..\ttt et eie e eieeieeieieeneen, 2 |2
51 | 00532-G1 NUT, 174 = 20 .« ittt ettt et e et et 2 |2
52
53 | 17965-Gt WIRE, LO SPEED, SOLENOID .. ..vvtireereireereenennennnnn. 1 |1
54 | 13493-Gi WIRE, SOLENOID, F=N-R SWITCH ...\ ovnevntirernnennnnn.. 1 |1
55
56
57 ' .

58 | 18902-G1 .. WIRE HARNESS, ACCELERATOR SWITCH ASSEMBLY (INCLUDES

ITEMS 59 = B3) o vveeereeieetnteieeneeeeeneenneenannn, 1 |1
59 | 17618-Gi CLAMP, NYLON ..ttt et iee e eeeneenns, 4 |4
60 | 18897-G5 WIRE, #8 .ottt ettt et e 1|1
61 | 18897-G4 1 1 |1
62 | 18897-G2 WIRE, #2 ettt et e e e 1 |1
63 | 18897-G1 WIRE, #1 o tttttee ettt et et e e 1|1
64
65 | 00567-G8 WASHER, LOCK, EXTERNAL TOOTH, 5/16 .. ..uevnernnennnnn.. 5
66 | 00544-G4 NUT, 5/16 = 24 0\ttt et ettt ieeneens 4

Pg. B-3 EZGOEET 9/05/91

[ 1 [B]1]-]E]



ACCELERATOR SWITCH ASSEMBLY ELECTRIC POWERED VEHICLE

9/05/91 EZ GO Pg. B-4



BATTERY CHARGER, TOTAL CHARGE® ELECTRIC POWERED VEHICLE

1 = INCLUDES ITEMS 3-90 ]
13 = INCLUDES ITEMS 14-18 /
68 - INCLUDES ITEMS 69-78

Pg. C-1 EZGOIE] 9/05/91



BATTERY CHARGER, TOTAL CHARGE®

ELECTRIC POWERED VEHICLE

AMMETER

% BLK BLK
BLK
YEL
/ A.C.
CORD
SN WHT
/" BN \ o
BLK BLK
TRANSFORMER 76/
WHT BLK
WHT \
&%
M )
N g I
SN
/
\¢ &‘\/ GRN
g ELECTRONIC
MODULE
HEATSINK Y BLK
CAPACITOR A.C. FUSE
BLOCK
WIRING DIAGRAM (PORTABLE TOTAL CHARGE®)
9/05/91 EZGOLENE Pg. C-2

[ 1 iCcl1]-]E]



BATTERY CHARGER, TOTAL CHARGE®

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. |
When ordering parts, please specify the model and serial number of the product. E E
x Indicates a component that is not available as an individual part. : z
ITEM| PART NO. 2 3 4 5 DESCRIPTION QTY
1 20484-G01 BATTERY CHARGER, 36V, 10 FT. D.C. CORD
(INCLUDES ITEMS 3 =90 ) ..iviitinrrerenrenranseneonesnnnneas 1 1
2
3 19096-G1 TOP COVER ittt it ittt tietentnnteearnessncarsoennns 1 1
4 24919-G1 CHASSIS ..ttt e i ettt ittt e et nss st aneanns 1 1
5
6 X LABEL, OPERATING INSTRUCTIONS ( SERIALIZED } ............. 1 1
7
8 17077-G1 CAPACITOR (INCLUDES ITEM 9 ) .. iiiiiiiviininnerntrneansss 1 1
9 11559-G1 BRACKET, CAPACITOR ... ittt iiiiireniineinineennns 1 1
10 00372-G4 SCREW, #8 — 32 X 1/2 LG, .. i iiiiiiie ittt inetnnennnen 2 2
11 00565-G4 WASHER, LOCK, #8 ......iiiiiiiiiiienrnnteerssssasaneonss 2 2
12 00526-G1 NUT, #8 — 32 ..ttt ittt st e it intnasanssneaansnnens 2 2
13 18768-G2 HEAT SINK ASSEMBLY, SERVICE ( INCLUDES ITEMS 14 -18) ... | 1 1
14 18489-G1 HEAT SINK ..ot ittt ittt iitineontinssensnsanens 1 1
15 18488-G1 DIODE, SILICONE RECTIFIER . ......otvvrinirneinninnennnn 2 2
16 00567-G7 WASHER, LOCK, 1/4 ... . i iiiiiiiiiinenrneneennnnnnns 2 2
17 00532-G2 L I 7 e P 2 2
18 11572-G2 NUT, PLASTIC EXPANSION . ... . iiiiiiiiinnnrencnnennns 3 3
19 00567-G3 WASHER, LOCK, EXTERNAL TOOTH, #6 ...........cvvveinvnnnn 2 2
20 00525-G5 NUT, #8 — 32 .. ittt it iiiinroonearsnsooernssnseansnenns 2 2
21 00138-G3 SCREW, #6 - 32 X 3/8LG. ..iviirirtiitinnnrnneenrrnenness 2 2
22 00512-G7 SCREW, SELF-TAPPING, #8 X 7/8 LG, ....cnvviiiiiiiiinrennns 3 3
23 00378-G4 SCREW, #10 - 24 X 1/2 LG. ... iivtivnrnnvietnnenncnnennnns 1 1
24 | 00526-G3 ° NUT, #10 = 24 ..ottt ieieaeaeanaeen, e 1 [
25 00565-G5  WASHER, LOCK, #10 .. ittt iri ittt innnnrnnennes 1 1
26
27
28 24243-G1 AMMETER ... . ittt ittt ittt ieessttnasanransnnnns 1 1
29 X BRACKET, AMMETER ...... ...ttt iierenrneenncnnnnnennns 1 1
30 00525-G5 NUT, #6 — 32 ..ot iiiiii e it iiiieetintansenssncsassnnens 2 2
31 00565-G5 WASHER, LOCK, #10 .. .iiiiiiieiinrrsintnntnneenennenans 2 2
32 00526-G4 NUT, #10 - 32 . ittt it iieteetintsosensaneranenenns 2 2
33 12914-G1 FASTON TAB ...ttt iiiininntnerstinesnonsarnsoonsnnenssns 2 2
34 19952-G1 WIRE, 18 GAUGE, RED ...... i iiiiitiiiiniiiiiiinernnennns 1 1
Pg. C-3 (= ] a | TEXTRON| 9/05/91

[ 1 ICi1]-]E]



BATTERY CHARGER, TOTAL CHARGE® ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. E é
% Indicates a component that is not available as an individual part. : z
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY

35 18052-G6 = P 1 1
36 00372-G2 SCREW, #8 - 32 X 1/4 LG. ... .iviriirnnnninaannannanans 2 2
37 11575-G1 KNOB, TIMER ... .iitiitiiiiiiinnnnntneintennrnssnnsansanses 1 1
38 00486-G4 SETSCREW, #8 — 32 X 1/2 LG, v iviiiiiiineiiirnononsnnseans 1 1

39
40 00372-G3 SCREW, #8 — 32 X 3/8 LG. ... .iviininrinrinerensannonsanss 1 1
41 00565-G4 WASHER, LOCK, #8 ... iiitiiiiiireiereactnsnsnsasansnens 1 1
42 00526-G1 NUT, #8 — 32 ...ttt e et te e eanar e ataaanannaas 1 1
43
44 19928-G1 TRANSFORMER ... iiiiiii ittt it tneeeeeenaneeisssnsansonss 1 1
45 11027-G2 NUT, LOCK, 1/4 = 20 ...t iiiii ittt ineinntnnsnsnansonses 4 | 4
46 00414-G5 SCREW, 1/4 - 20 X 5/8 LG, ... it iiiiiitneiiirenennnnnnns 4 | 4
47 19388-G1 A . CORD ...ttt ittt ittt ittt einearaeaaansnsaennenens 1 1
48 13557-G2 STRAIN RELIEF, PLASTIC (A.C. CORD ) .....ccivviiuinnnnnns 1 1
49 18747-G1 D.C. CORD ASSEMBLY, 10 FT. (INCLUDES ITEMS 51 - 63) ...... 1 1
50
51 14489-G2 D.C. CORD, 10 FT. ittt iiiinieeerntnnnonssncanrsnsnans 1 1
52
53 X CONTACT, CONNECTOR .. .iviivnrnerinrsnnenesnenans 2 2
54 18782-G1 CONNECTOR (BLACK ) 1 iviiiietiiinnrentnnnnaernnsnnens 1 1
55 18972-G1 HANDLE INSTALLATION KIT ( INCLUDES ITEMS 56 - 63 ) ..... 1 1
56 * HANDLE, HALF, L.H. ... i ieans 1 1
57 X HANDLE, HALF, RH. ... ... it ieianns 1 1
58 .
59 00647-G8 | SCREW, STAINLESS STEEL, #6 - 32 X 29/32 LG. ........ 2
60 00647-G3 - SCREW, STAINLESS STEEL, #6 - 32 X 3/8LG. .......... 2
61 13521-G5 NUT, LOCK, #6 — 32 ... . iiitiitiniieennenecanennnas 4 | 4
62 00650-G2 WASHER, FLAT, #5 ... .itiiiiriiieienrnennansnrunnn AR | AR
63 20628-G1 LABEL, CAUTION ... itiitiiiiiiinienennsnnernennnas 1 1
64 13557-G3 STRAIN RELIEF, PLASTIC (D.C. CORD ) ......vvivuviurnnennns 1 1
65
66
67 00614-G4 SCREW, SELF-TAPPING, #8 X 1/2 LG. ... . oiviiiniinrrnvnnsan 10 |10
68 19850-G2 ELECTRONIC MODULE ASSEMBLY

(INCLUDES ITEMS 69 = 78 ) .o ivviviintrnrnnernennernecnanns 1 1

9/05/91 EZGOEWE] Pg. C-4

[ 1 Ic]1]-]€E]



BATTERY CHARGER, TOTAL CHARGE®

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.

ELECTRIC POWERED VEHICLE

3 WHEEL
4 WHEEL

ITEM PART NO. 2 3 4 5 DESCRIPTION QTY
69 b 3 MODULE ... i ittt tiettteteenenennenonensssnssnssosenns 1 1
70 19459-G1 BRACKET ittt it itenerennenrnonnsaronnsacsnasansns 1 1
71 00138-G5 SCREW, #6 — 32 X B/8 LG. ...t iiiiiiiiiinrnnnnnnnnssas 4 4
72 19081-G1 STANDOFF ..ottt ittt it ieeneneanensooosnssnssssnanes 4 4
73 00736-G1 WASHER, FLAT, NYLON ... . ittt ittt ittt ctintannnnses 4 4
74 00735-Gt NUT, NYLON, #6 — 32 .. ittt iiiitertoneneanaenonns 4 4
75 19402-G1 WIRE, 16 GAUGE, BLACK ......iiiiiiriiiinnnarnnnnsses 1 1
76 199439-G1 WIRE, 16 GAUGE, YELLOW ... ...ttt iiieneiiennannanes 1 1
77 19954-G1 WIRE, 18 GAUGE, BLACK ..... it iiiirienrnninaranrnnense 1 1
78 00559-G3 WASHER, #8 ...ii ittt ittt iiietnneerenreseteasnasonnas 2 2
79
80
81 19363-G1 FUSE BLOCK . .iiiititiiiitreeeenonneannsanessesoasnsnonans 1 1
82 19361-G1 FUSE, 156 AMP .. ittt iiitiietriieeeearsnatonansssnasnnns 1 1
83 19434-G1 LABEL, IDENTIFICATION .. ... ittt iiiiiienrenrnanasonnessnns 1 1
84 19441-G1 WIRE, 12 GAUGE, WHITE ......ciiiiiiiiiiiiere it anrnnnnes 1 1
85 19362-G1 CIRCUIT BREAKER, 50 AMP ( INCLUDES ITEMS 86 AND 87 ) ..... 2 2
86 00559-G5 WASHER, #10 . ..ottt ittt ereesenonennnnnssssessss 4 4
87 00526-G4 NUT, #10 — 32 i ittt ittt ittt teeeeeeeneeasasseressnssnns 2 2
88 00565-G4 WASHER, LOCK, #8 ... ittt iiieiit ittt tieesrttsenarnnnns 2 2
89 00526-G1 NUT, #8 — 32 .ttt it ittt iietnnensrnsssoeesasnnssastoanss 2 2
90 00372-G6 SCREW, #8 — 32 X 3/4 LG, ..ttt ittt nnnnns 2 2

Pg. C-5 EZGOEET 9/05/91

| | IC]1]-]E]



BATTERY CHARGER, TOTAL CHARGE® ELECTRIC POWERED VEHICLE

9/05/91 EZGOEE Pg. C-6



BODY AND ASSOCIATED PARTS ELECTRIC POWERED VEHICLE

[=2d
~ ™
- |
1 ©
N N
0w
s 2
Wi
E E
n 0
w w
Qo
55
PR B |
0 Q
£ =
- o

=

X-444

X-444F (FREEDOM)

X-440

Pg. D-1 EZGOLEWET 9/05/91
T olAI-E]



BODY AND ASSOCIATED PARTS

ELECTRIC POWERED VEHICLE

4-WHEEL ROKER PANEL DETAIL

' 3-WHEEL
ROCKER PANEL DETAILS:

9/05/91

EZEOLEUED

Pg. D-2



BODY AND ASSOCIATED PARTS ELECTRIC POWERED VEHICLE

FENDER AND
BAGWELL DETAILS

54
HIP RESTRAINT

TRUNK LID

SEAT WRAP

Pg. D-3 EZG0OIEUT 9/05/91



BODY AND ASSOCIATED PARTS

ELECTRIC POWERED VEHICLE

3-WHEEL COWL

189

179

USED AS A SPACER
BETWEEN COWL
AND SPLASH PANEL

/1082 104 WS

9/05/91

Pg. D-4



BODY AND ASSOCIATED PARTS

ELECTRIC POWERED VEHICLE

179

Pg. D-5

EZLGDLEYNED

9/05/91



BODY AND ASSOCIATED PARTS ELECTRIC POWERED VEHICLE

9/05/91 EZGOEIT Pg. D-6



BODY AND ASSOCIATED PARTS ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.

3 WHEEL
4 WHEEL

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
1 24578-G1 VINYL BUMPER TRIM KIT, 3-WHEEL VEHICLE ONLY ( INCLUDES ITEMS
2 B o 1 I T 1 X
2 22888-G1 VINYL BUMPER, BULK LENGTH, 180 LG, ( INCLUDES MATERIAL
TOMAKEITEMS 3 THRU 4 ) ...ttt ittt e tvenneennans 1 X
3 22888-G3 VINYL BUMPER, BODY TRIM, SIDES ANDFRONT ............. 1 X
4 17203-G9 VINYL BUMPER, BODY TRIM, DASH TRAY ........cvvivvenn. 2 X
5 22273-G1 VINYL BUMPER, BODY TRIM, BACKOF COWL ..........cceu.... 1 X
6 23931-G5 TRIM, FENDER, PASSENGER SIDE ........cciitiiiiininnnnnnnnns 1 X
7 23931-G4 TRIM, FENDER,DRIVER SIDE . .......ciitiiiiiittttnnnnnnnnenas 1 X
8 24198-G1 FASTNER, RATCHET TYPE ...ttt iiieennnnannnnns 8 X
9 15058-G4 RIVET, ALUMINUM, BLACK ... ittt it iiiiittnenennnaasanes 4 X
10 24620-G1 TRIM,FLOORMAT, PASSENGER SIDE .......civiivvernnneeerens 1 X
11 24620-G2 TRIM,FLOORMAT, DRIVER SIDE .........vtttriiinnnnnnnannnns 1 X
12 18436-G1 RIVET, PLASTIC DRIVE 1/4 ... ittt ittt et enannnnns 8 X
13 22223-G1 TRIM, ROCKER PANEL, PASSENGER SIDE .........civvvevernn. 1 X
14 22223-G2 TRIM, ROCKER PANEL, DRIVER SIDE ... ..iviiviiininnnennenns 1 X
15 16705-G1 SCREW, STAINLESS STEEL, 1/4-20 X 1 LG .. v v i it v it vnnnnnnn 4 X
16 00559-G7 WASHER, 1/4 .. ittt ittt ittt eeronenssnsnosnsnes 4 X
17 14390-G4 NUT,LOCK 1/4-20 ..ttt ittt ittt iiiitteanreeeannnnnas 4 X
18
19 24579-G1 VINYL BUMPER, TRIM KIT, 4-WHEEL VEHICLE ONLY ( INCLUDES ITEMS
20 THRU 38) it iitiiittititenttteetnnnseeeesnnnenasoeeenennns X 1
20 22888-G4 VINYL BUMPER, BULK LENGTH, 71 LG. ( INCLUDES MATERIALS
TOMAKE ITEMS 21,22 ) v ittt iiiiiitn it inennnenenoonnnennns X 1
21 17203-G1 |, VINYL BUMBER, BODY TRIM, SIDES .......... e erereans X 1
22 17203-G9 - VINYL BUMBER, BODY TRIM, DASH TRAY ...........cccvvnn.. X 2
23 22273-G1 VINYL BUMPER, BODY TRIM, BACKOF COWL ......ccovvuunnn.. X 1
24 23931-G1 TRIM, FENDER, PASSENGER SIDE .......c0iitiiiiiiinnnnnnnn. X 1
25 23931-G2 TRIM, DRIVER SIDE ... ittt ittt ennnnnenns X 1
26 24198-G1 FASTNER, RATCHET TYPE .. ciiiiiiiiiiiiie i teeennnnnnnnns X 12
27 24620-G1 TRIM, FLOORMAT, PASSENGER SIDE .. .....ctiittiiiinnnnnnns X 1
28 24620-G2 TRIM, FLOORMAT, DRIVER SIDE .. ....vtiitiiiinnnniinnnnnnns X
29 18436-G1 RIVET, PLASTIC DRIVE 1/4 ...ttt ittt ittt ettt e iiennnnns X 4
30
31 23868-G1 ROCKER PANEL, PASSENGER SIDE ........covtiirrrnrennnnnn. X 1
Pg. D-7 EZGOMEE 9/05/91

[ | IDf1]-]E]



BODY AND ASSOCIATED PARTS ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. § §
%k Indicates a component that is not available as an individual part. : z
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTy
32 23868-G2 ROCKER PANEL, DRIVER SIDE .......covitiitnnenenrneenranns X 1
33 23850-G1 SILL PLATE, ROCKER PANEL, PASSENGER SIDE ................ X 1
34 23850-G2 SiLL PLATE,ROCKER PANEL, DRIVERSIDE ............ccvuvne.. X 1
35 00823-G8 BOLT,CARRIAGE, STAINLESS STEEL,1/4-20 X 1 LG. ............ X |4
36 23726-G2 S 1 = X |4
37 00660-G7 WASHER, 1/4 .. . i i ittt ittt e enreeannenns X |4
38 00891-G2 NUT, LOCK, 1/4-20 . . ... ittt ittt e ittt it tnneanneannnans X |4
39 15058-G4 RIVET, ALUMINUM, BLACK . ... . itieiiiniitnrnnnarneannnens X |2

40
41 20514-G1 DECAL INSTALLATION KIT, TRAPEZOID ( SPECIFY NO. 1 -200) ..... AR | AR
42 22530-G1 DECAL INSTALLATION KIT, RECTANGLE ( SPECIFY NO. 1 -200) .... |AR (AR
43 23676-G1 LABEL, FREEDOM ... ittt it ittt ieteteneeenennrnnenns X |2
44
45
46 22229-G1 RESTRAINT, HIP HANDHOLD ASSEMBLY, PASSENGER SIDE

(INCLUDES ITEM 48 ) ..ottt ittt it ie ittt tnienennaaeneanns 1 1
47
48 23152-G1 HANDGRIP . ..ttt ittt ittt e ttnnaennenneaarnnnanns 1 1
49
50 24004-G1 RESTRAINT, HIP HANDHOLD ASSEMBLY, DRIVER SIDE

(INCLUDES ITEM 52 ) ..ttt it e ettt ittt et st eeernrnnns 1 1
51
52 23152-G1 HANDGRIP . .. vttt ittt iiesneentnneeaesnseensnneanas 1 1
53
54 14776-G1 ~ [ NUT, JTYPE 1/4=20 .. ...iriiiiiiiienneennnnnns PP 4
55 16705-G1 SCREW, TRUSS, 1/4-20 X 1 LG. ... ..virveriinieeinenenrnnnannns 6
56 11027-G2 NUT, LOCK, 1/4=20 ...\t iiiiiiiitieteenneeneeneensanennanns 2 2
57
58 19538-G3 FILLET, TRUNK, PASSENGER SIDE .......vivintitnernenennrnnnnnn 1 1
59 19538-G4 FILLET, TRUNK, DRIVER SIDE ... ....cititiiiiiniinrienenarnnnnns 1 1
60 00106-G6 SCREW, SELF DRILL & TAP, #12-24 X 3/4LG. ......cievivurnnnnn, 4 14
61 19533-G4 TRUNK LID INSTALLATION KIT, ( INCLUDES ITEMS 63-67 ) .......... 1 1
62
63 19554-G2 TRUNK LID .ottt ittt ittt i eeneaearncnannenns 1 1
64 17684-G1 NOISE SUPPRESSOR, TRUNK LID . .....c.vtiiiiiiieeieennnennns 4 | 4

9/05/91 EZGOMEEE Pg. D-8

[ | IDi1]-[E]



BODY AND ASSOCIATED PARTS

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. ala
When ordering parts, please specify the model and serial number of the product. § §
% Indicates a component that is not available as an individual part. : z
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
65 24722-G1 NUT “U " TYPE, #10 -12 X 1/32 THK. .....0iiiiiniinnnnnnns 2 | 2
66 24722-G2 NUT “U " TYPE, #10 -12 X 1/8THK .....ciiviiiiiiniiiannnnnn. 2 |2
67 00923-G6 SCREW, SELF-TAPPING, # 10 -12 X 3/4LG. .........ccccvuunnn 4
68
69
70
71
72 19034-G1 BAGWELL, PLASTIC . ...ttt ittt ittt ittt teeininanenens 1 1
73 19524-G1 MOUNT, BAGWELL ... .. ittt ittt ittt ittt eetianennnnns 2 2
74 13437-G1 SCREW, LOCK, 3/8 -1 X 1 LG. ... iviiitieiieennnnnensnnnnnnn 2 |2
75 11027-G5 NUT, LOCK, 3/8 =16 ...ttt ittt ieeseennernnsnnnnnnnnnnas 2 |12
76 18436-G1 RIVET, PLASTIC DRIVE, 1/4 .. ... ittt ire it innenaennnans 4 4
77 15058-G1 RIVET, ALUMINUM, BLACK, 3/16 ......ccitiiiiiiiininnennnnnnnns 4 4
78
79
80
81 10669-G6 WASHER,SPECIAL ... .ttt ittt ie ittt nenrneenenanananns 6 | 6
82
83 00414-G6 SCREW , 1/4 = 20 X 3/4 LG. ...t iiiiit ittt rieeneennennenanns 6 | 6
84 11027-G2 NUT, LOCK, 1/4-20 ... iiiiiiiiit it iie et ieeantneanannnnnns 6 |6
85 15058-G1 RIVET, ALUMINUM, BLACK, 3/18 ........coiiiiiiiiiininennnennn, 2 | 2
86 14705-G1 TRIM STRIP ..ttt it ittt ittt it rneneeneeneenaennens 2 |2
87 14601-G2 RIVET, ALUMINUM ... ittt iieneieernncaneeneaanannnns 4 4
88
89
80 19882-G1 INDICATOR, FOWARD - NEUTRAL - REVERSE .........cotvevnvnnnn 1 1
91 12064-G3 RETAINER, PUSHON ... ittt ittt it ittt ieenenenetnnnannns 3 13
92 18787-G1 SCUFFGUARD, SEATWRAP .. .. ... ittitiiiintnnrirnernrnenenans 1 1
93 25091-G1 FLOORMAT, 3/16 ..ttt ittt iittee et itneeeennrnnanennannnas 1 1
94
95
96 24967-G1 CONTSOLE, 4-CUP ...ttt ittt iinreeneeneeneanannennnn. 1 1
97
98 24968-G1 DECAL, SAFETY ( INCLUDEDWITHITEM 96 ) ............cc.... 1 1
Pg. D-9 EZGOLEUTEN 9/05/91

[ | ID]1]-]E]



BODY AND ASSOCIATED PARTS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.

ELECTRIC POWERED VEHICLE

3 WHEEL
4 WHEEL

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy
99 18436-G1 RIVET, PLASTIC DRIVE, 1/4 ...ttt ittt eneenernnnnnnnnns 4 4
100 00559-G7 WASHER, 1/4 . ittt ettt ettt eseeensessseennnnas 2 2
101 20211-G2 10 1 1 X
102 18348-G1 COWL SUPPORT &ttt tiiiititvneeersenenossoreesnnossssseennns 1 X
103 11027-G2 NUT, LOCK, 1/4 = 20 ...t iiiitttetereeeereereeeennnnnnnnnnnnns 4 X
104 00560-G1 WASHER, 3/8 .. iiiiiiiiiiiitttttteeeenesnniseneeseeeeennnnnns 2 X
105 18352-G2 DASH TRAY &ttt ittt it itiieetereenensseeseanenesoeeesennnnes 1 X
106 00414-G6 SCREW, 1/4 — 20 X 3/4 LG. ..t v ittt ittt i reenenatssnseennns 5 5
107 11027-G2 NUT, LOCK, 1/4 — 20 ..t ittt ittt nnnnnnnnas 3 3
108
109 00559-G8 WASHER, B5/16 ...ttt ittt ittt ettt et eeneennnnns 5 5
110 18799-G3 DASH TRAY LINER KIT ( INCLUDES ITEMS 111-113 ) ............... 1 X
111 18796-G2 LINER, DASH TRAY ittt ittt ittt ittt tttneernnensnannn 1 X
112 18436-G1 BIVET, PLASTIC, DRIVE, 1/4 .. ittt ittt iiireeennenns 2 X
113 16816-G1 FASTENER, RATCHET ..iiiiiit ittt ennenesensnnnnnnes 2 X
114 15680-G2 SPLASH PANEL, PASSENGER SIDE .. ...ovvtiitiiiinneteerennnnns 1 X
115 15681-G2 SPLASH PANEL, DRIVER’S SIDE .. ...ttt it tttt s tneennrnssnnsnens 1 X
116 00544-G3 NUT, B/16 — 18 .ttt i it iiieeeanreeeeronsennnnnnnns 4 X
117 11027-G2 NUT, LOCK, 1/4 = 20 .t vttt ittt nnnnnnns 16 | 13
118 00106-G6 SCREW, SELF-DRILL AND TAP, #12 - 24 X 3/4LG. ... vvunnnn.. 4 X
119
120
121
122 20297-G2 | SEAT WRAP ...ttt ittt ittt et eeienaternaanns e ete e 1 1
123 11027-G2 NUT, LOCK, 174 — 20 i ittt ittt ineeeeeeenensonnnnsneens 8 8
124 14700-G1 FENDER CAP, FLEXIBLE, PASSENGER SIDE ........covitiiiinnnnnn. 1 1
125 14700-G2 FENDER CAP, FLEXIBLE DRIVER’S SIDE .. ....i ittt rnennnnnnns 1 1
126 20297-G4 SEAT WRAP, FREEDOM ONLY ..ttt ttiiiiitte s itteeneeereannnnns X 1
127 23800-G3 BUMPER, REAR .. ... ittt ittt iteteenesenessnenannenes 1 1
128 19555-G3 FENDER, PASSENGER SIDE . ... .o i ittt it ettt tinnannnnns 1 X
129 19555-G4 FENDER, DRIVER’'S SIDE ......iiiiiiiiiiir it nennnnnnns 1 X
130 00106-G6 SCREW, SELF-DRILL AND TAP, #12 =24 X 3/4 LG. .......ccucuuu... 6 6
131 11027-G2 NUT, LOCK, 1/4 = 20 ..t ittt ittt ittt nnnnnnnns 4 4
132 24070-G3 FENDER, PASSENGER SIDE .. ....0iiiiiiiienne i eieenennnnnnnnns X 1
9/05/91 EZGOEDT] Pg. D-10

[ | IDf1]-]E]



BODY AND ASSOCIATED PARTS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.

ELECTRIC POWERED VEHICLE

3 WHEEL
4 WHEEL

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION

133
134
135
136
137
138
139
140
141
142
143
144
145
146
147
148
149
150
151
152
1583
154
155
156
157
158
159
160
161
162
163
164
165
166

24070-G4

25457-G2
25457-G3

21748-G1
21748-G2

00414-G6

00559-G7 -~

14390-G4

22911-G1
18436-G1
16816-G1

19817-G1
12064-G3

FENDER, DRIVER’S SIDE ... .. iiiiiiiiinintniietrtnensneasnnns

BATTERY RACK, PASSENGER SIDE .........ccciviiiiineneninennen
BATTERY RACK, DRIVER’S SIDE . .. ....oviiiiiiii it it iiin e

FLEXIBLE FENDER CAP, PASSENGER SIDE, (FREEDOM ONLY) ........
FLEXIBLE FENDER CAP, DRIVER'S SIDE, (FREEDOM ONLY) ..........

SCREW, 1/4 =20 X 3/4 LG. .. ittt ittt it iii et

CWASHER, 174 o i it e

NUT, LOCK, 1/4 = 20 ...ttt iiiiiiin it innensnnennns

LINER, DASH TRAY .. ...ttt ittt rniniinsnensnensnnsnas
RIVET, PLASTIC, DRIVE, 1/4 . ... ittt ittt e i iiannns
FASTENER, RATCHET ... .ottt it ittt iie i canineanns

NAMEPLATE, E-Z-GO ... .t tiiiiii ittt iiiieiininenninensnns
NUT, PUSHON ...ttt ittt i ettt it s e iicennes

x

Pg. D-11

9/05/91



BODY AND ASSOCIATED PARTS

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g g
%k Indicates a component that is not available as an individual part. : :
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTyY
167 20271-G4 PLUG, BUTTON ..\ttt ittt it iiin sttt onassnsasnnnnsnnnns 4 | 4

168
169
170
171
172 23063-G5 0 0 X |1
173 23148-G1 COWL SUPPORT ..ttt ettt tneraeasarorasansaensensnsnnns X 1
174 11027-G2 NUT, LOCK, 1/4 — 20 ... . iiiiiiit it iie it ieenrenasnsnnnnnas X |4
175 00560-G1 WASHER, 3/8 ..ttt i it i et e et e X |2
176 18353-G2 DASH TRAY .ttt ittt ittt e eeneansnnaeenanneseennnens X 1
177 22914-G1 CAP, COWL ..t i it it ittt sttt e st iae s X |1
178 23674-G1 CAP, COWL, FREEDOM ONLY . ... . iiiiietneiieennennennnnnnans X 1
179 19013-G2 ANGLE, RAIL, ...t iiiii it iitiiiinteneeaenasensenennsanennnnns 2 2
180
181
182 24081-G1 SIDE RAIL, PASSENGER SIDE, ......titiiinietnnnnrnrnennennnnns X 1
183 24081-G2 SIDE RAIL, DRIVER’S SIDE ......iiititiitieieinrneenrnennenennas X 1
184
185 15536-G1 TOP RAIL, PASSENGER SIDE ....citiiiniiirettinioennnsnnennsns 1 1
186 15536-G2 TOP RAIL, DRIVER’S SIDE .....iivitiiiniiirinenneneennennnnnens 1 1
187
188
189 15671-G2 FLOORBOARD ASSEMBLY (INCLUDES ITEM 190) .........ccvvunnnn. 1 1
190 14776-G1 | NUT, “J" TYPE, 174 = 20 . ... ittt ittt iaeeaiinnnnannenns 2 |2
191 00106-G6 - SCREW, SELF-DRILL AND TAP, #12 - 24 X 3/41LG. ............ 23 |23
192 24161-G1 SIDE RAIL, PASSENGER SIDE, .......c.0ciittiinrernrnrneenennnnns 1 X
193 24161-G2 SIDE RAIL, DRIVER’S SIDE, ... ..iviitttinteinntntenenrnaraenans 1 X
194
195
196
187
198
199
200
9/05/91 EZGOLETE Pg. D-12

[ 1 ID]1]-1E]



ELECTRIC POWERED VEHICLE

BRAKE LINKAGE

SLHOIT IXVHE H1IM SITOIHIA

8L W3Ll SIANTONI - SI 142

6€-¥1 SINILI SIANTONI - €1

SLHOIT 3MVYHE LNOHLIM S3TOIHIA

H-¢ SW3Ll S3ANTONI - +

9/05/91
| 1 le1]-]E}

EZGOLHEWED

Pg. E-1



ELECTRIC POWERED VEHICLE

BRAKE LINKAGE

S3ANTONI -98 \

£9-SS SWALI \\ \
S3AANTONI -€9 68 P
L ZA <
T~ 29-GS ‘€S SWall -~

S3ANTONI -1S

16-28 SN3.LI 9. /8 w\wm 6L
_

T

16 \
% ) (IOVINIT
3XvHE 1IH NV Y
28 HOLVH3T3O0V 33S)
WHY LOAld

At =1

65 €9 09 19 65 29 gg

Pg. E-2

EZGOLEUE

9/05/91
EREERE



BRAKE LINKAGE

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.

3 WHEEL
4 WHEEL

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
1 25253-G1 BRAKE PEDAL ASSEMBLY, VEHICLES WITHOUT BRAKE LIGHTS
(INCLUDES ITEMS 2 — 11) ... ittt iiiiienet i ineennnonstssssnsnnas 1 1
2 23037-G2 PEDAL, BRAKE (WITH PAD, ITEM 5) ... ... it iiiiiinnaennnnas 1 1
3 15813-G1 PEDAL, HILL BRAKE (WITHPAD, ITEM 6) .......cciiiivivnnnnnnnn 1 1
4 15826-G1 BRAKE/HILL BRAKE PEDAL PAD KIT (INCLUDES ITEMS 5-8) ..... 1 1
5 * PAD, BRAKE PEDAL . ...ttt iinnrenrncennoncennennans 1 1
6 * PAD, HILL BRAKE PEDAL . ... ittt ittt tietentnerannnneas 1 1
7 15766-G1 RIVET, SMALL HEAD ... ittt ittt ittt itnnereeonnnennnns 3 3
8 16409-G1 RIVET, LARGE HEAD . ... it iiiiii ittt eanenennnens 6 6
9 15932-G1 PIN, HILL BRAKE PEDAL . ...t iiiiiiiiiiietneeneonnsnannas 1 1
10 11737-G1 SPRING, TORSION ..ttt ittt iiiiiire st i anennennnnnenes 2 2
11 12064-G1 PUSH, NUT L ittt ittt ttttnertnnesenoneesnansenanes 1 1
12
13 22449-G1 BRAKE PEDAL ASSEMBLY, VEHICLES WITH BRAKE LIGHTS
(INCLUDES ITEMS 14 = 39) ... iiiiiitiiiiiittnnnnnnnennnnnnees 1 1
14 22357-G1 PEDAL, BRAKE ... iiiiiiiiiiiitittntereoosnnrennssoeonneannnes 1 1
15 15813-G2 PEDAL, HILL BRAKE (WITH PAD, ITEM 18) ......citiiiiennneennns 1 1
16 15826-G1 BRAKE/HILL BRAKE PEDAL PAD KIT (INCLUDES ITEMS 17- 20) ....| 1 1
17 %k PAD, BRAKE PEDAL .. ...ttt ttietiitterenenneronsnnenens 1 1
18 * PAD, HILLBRAKE PEDAL . ...ttt i iiieitnennnneennnns 1 1
19 15766-G1 RIVET, SMALL HEAD ....ciiiiiiiiietttieennnnenenneeannns 3 3
20 16409-G1 RIVET, LARGE HEAD ...ttt ittt ittnieeennecenneennnns 6 6
21 15809-G2 PLATE, BRAKE PEDAL .....ciiiiiiiiteritinnerecnenoenansonnans 1 1
22 15932-G1 PIN, HILL BRAKE PEDAL .. ....viiittienrierrneennonenonaonnnnens 1 1
23 11737-G1~ SPRING, TORSION . . ...t ittt ittt e ittt e e 2 2
24 12064-G1 S PUSH, NUT i ittt ittt ittt ittt stsaaaaennnenareennnenes 1 1
25 00737-G7 SCREW, #10 - 24 X 3/4 LG ..ottt i ittt nnnnnnnns 4 4
26 00739-G1 NUT, CAPTIVE, #10 = 24 . ... ittt i ittt ittt ieennnnnennnnnes 2 2
27 22362-G1 STANDOFF, BRAKE PEDAL .....ciiii ittt iiitiiiieerrreeanennans 2 2
28 24938-G1 SPRING, CONICAL .. it ittt ittt ttiieeertaeecnoneesnnnenas 2 2
29 11098-G7 NUT, LOCK, #10 = 24 ... ittt it iitieeennannnnnenannanes 2 2
30 10606-G1 SWITCH, MICRO .ttt ittt ittt it tiesstteneenonessnnneens 1 1
31 00139-G2 SCREW, #6 — 32 X 1 1/4 LG. ... ittt ittt eeeeennnns 2 2
32 00559-G3 WASHER, #B v i ittt iiiiiitieietennoeeerosennnnonoseseonnonns 4 4
33 00565-G3 WASHER, LOCK, #6 . oo v i ittttetiititteeenreeenenennnnnnnnnnns 2 2
Pg. E-3 EZGOMEET 9/05/91

[ | JE[1]-]E]



BRAKE LINKAGE

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product. g g
% Indicates a component that is not available as an individual part. : 3
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
34 00525-G5 L R B P 2 |2
35 13514-G1 SCREW, BRASS ... itiiiiiiiiiitiniieatiiaaatenennnnannnnns 2 |2
36 00567-G3 WASHER, LOCK, EXTERNAL TOOTH #6 .........ccoiviiinniunenan, 2 |2
37 14628-G1 N 1 17 - 2 |2
38 22447-G1 WIRE HARNESS, BRAKE .. .. ittt it iiii it it et iana ey 1 1
39 | 17618-G1 CLAMP, NYLON .« \tttntntteteteeaatetetenenareeanananannens 3 |3
40
41
42 14158-G1 BOLT, SHOULDER, 3/8 — 16 ... citiiiieeit e it ieenenanennanannenn 1 1
43 11079-G1 BUSHING, FLANGED, NYLON . ...t iiii e it ittt ienieeennneanns 2 2
44 25292-G1 SPRING, TORSION . ....iitiiiiiiiiiiateetnnenneanennnanennnnnns 1 1
45 13521-G4 NUT, LOCK, 3/8 — 16 . vtiiiiititiniininiesnitenanensnraennsns 1 1
46
47 10386-G3 PIN, CLEVIS .. ittt ittt it itntenrintaeansonannsonnns 1 1
48 10387-G3 COTTERPIN, 3/32 X 3/4 LG ..ot ittt ittt i e et ianneeannns 1 1
49
50 25101-G1 BRAKE LINKAGE ASSEMBLY, GASOLINE VEHICLE
(INCLUDES ITEMS 52, 54, 56 — 67) ....ciiiiviiintnncnaenneanss 1 1
51 25101-G2 BRAKE LINKAGE ASSEMBLY, ELECTRIC VEHICLE
(INCLUDES ITEMS 83, 55 = 67) ...vviitiininninnrnnroarsneonas 1 1
52 23062-G1 COMPENSATING LINK ASSEMBLY, GASOLINE VEHICLE
(INCLUDES ITEMS 54, 56 = 67) ....coiiininiinininennniannnns 1 1
53 23062-G2 COMPENSATING LINK ASSEMBLY, ELECTRIC VEHICLE
(INCLUDES ITEMS 55 = B7) et ivitii it iiiniieanineananannnns 1 1
54 X ROD, GASOLUINE VEHICLE .....ceivniiiiineninenearnnnsnnensns 1 1
55 23175-G2 ROD, ELECTRIC VEHICLE ........ccitiinenninrnrernanneaenns 1 1
56 00544-G4 NUT, B/16 — 24 ... ittt ittt ineanaeannanns 1 1
57 10385-G4 YOKE, CLEVIS ... ittt ieiereninenennrnennnenans 1 1
58 23030-Gt YOKE, BRAKE . ... .iiiiiiiitoniantnseeeenneeananeannnneenns 1 1
59 15121-G1 WASHER, 5/16 ..ottt ittt it ieinseesnneasannas 2 |2
60 23061-G2 TUBE -ttt ittt ittt ittt it e e 1 1
61 23463-G1 SPRING, COMPRESSION . ... .iitiiiiieretinrnensnorsnsonseass 1 1
62 00532-G4 NUT, LOCK, 5/16 — 24 ... . ittt ittt iieaiaenanas 2 |12
63 17979-G1 BUSHING, ACCELERATOR ROD ... ...ivieiiineninnrennnansnnns 1 1
64 13659-G1 BAR, EQUALIZER ...ttt ittt iiiiieannsanennnensnnas 1 1
9/05/91 EZGOLEUTN Pg. E-4



BRAKE LINKAGE

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. o |la

When ordering parts, please specify the model and serial number of the product. § §

% Indicates a component that is not available as an individual part. : z

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY

65 10386-G3 PIN, CLEVIS . i it iiiinitttieenenoroseeronnnannesseennnns 1 1
66 10387-G3 COTTERPIN, 3/32 X 3/4 LG .ot iiiiiitittiiienennneeneennnns 1 1
67 17255-G1 WASHER, NYLON ...t iiiiiittinrrrnneoesereennonnnseseees 3 3
68 17255-G1 WASHER, NYLON ... iiiiiiiiiiiiiiietiererennnneaeneenanans 8 8
69 00559-G8 WASHER, FLAT .. ittt iitieterierennoenseerenennanoseenonnns 2 2
70 25187-G2 CABLE, BRAKE, PASSENGER SIDE ......ccviiiiirinnervnnnrennnns 1 1
71
72 25187-G1 CABLE, BRAKE, DRIVER’S SIDE ......iiviivtietrreenennnnnnnenes 1 1
73 10386-G3 PIN, CLEVIS ... ittt ittt ittt ittt tttnneneeeeeeeennnanens 2 2
74 10387-G3 COTTER PIN, 3/32 X 3/4 LG .t viiiir it iinnnereeesnnnnnnneneens 2 2
75 12305-G1 RING, RETAINING ... tttiiiinnenrennoneroreenenannnsesans 2 2
76 10097-G6 BEARING, FLANGED .....ciiiinreirtvennneereerenonnnneeesnannns 2 2
77 25103-G1 CAM, HILL BRAKE .. ...ttitrtirenternenoeeeeeeonennanoeeeenenas 1 1
78 14134-G2 T 0 = o 1 1
79 00491-G4 SETSCREW, 1/4 — 20 X 3/8 LG ...t viiieiit it innnenaneeeenernns 2 2
80 00414-G6 SCREW, 1/4 -~ 20 X 3/4 LG .. ittt iiiinneterrnennnonnnensnsens 2 2
81 00565-G7 WASHER, LOCK, 1/4 ... it ittt ieeinnnteeesnonnnannsnerens 2 2
82 15022-G1 BRACKET, CATCH . ..it it iiitttitnnnreteenennnuotossenonnnnns 1 1
83 11027-G2 NUT, LOCK, 1/4 = 20 ...ttt ittt it iteenereeeeenuonnnanennanans 2 2
84
85
86 14061-G1 PEDAL BUMPER SERVICE KIT (INCLUDES ITEMS 87 -91) ............ 1 1
87 00150-G6 SCREW, #10 = 24 X 3/4 LG .. vttt i iinnnnnresrorennenonenees 1 1
88 00559-G5 - WASHER, #10 .. ittt ittt e ieiiineeasestononmoneneeeenannns 1 1
89 13728-G1 - BUMPER, RUBBER ......ciiiiiiiiinnnrenennronenrsanenscanans 1 1
90 00565-G5 WASHER, LOCK, #10 .ottt i ittt snennnnnnennnns 1 1
o1 00526-G3 NUT, #10 — 24 .. ittt ittt et tnennneeeaeeseennnnnsnesos 1 1
92
93 10386-G3 PIN, CLEVIS .ttt it i ittt ttennneeeeenonnenanssesssennans 2
94 10387-G3 COTTERPIN, 3/32 X 3/4 LG ... v ittt ittt it ieennnaneneananaas 2
95 12305-G1 RING, RETAINING ......iviiiiitteiennorereeeeneennsoaesesnannns 2

Pg. E-5 EZGDOIEAATn 9/05/91




BRAKE LINKAGE ELECTRIC POWERED VEHICLE

9/05/91 EZGOLENET] Pg. E-6



DIRECTION SELECTOR RESISTOR COIL VERSION ELECTRIC POWERED

1 - INCLUDES ITEMS 2-25
2 - INCLUDES ITEMS 3-5

Pg.

EZGOLET 9/05/91

[ | {F]1]-IE]



DIRECTION SELECTOR

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g g
% Indicates a component that is not available as an individual part. : 3
ITEM| PARTNO. |1 2 3 4 § DESCRIPTION QTY

1 25396-G1 FORWARD-NEUTRAL-REVERSE SWITCH ASSEMBLY (INCLUDES
ITEMS 2 — 25) i iii ittt ittt it teetaatontaaeanssasaassnsaans 1 1
2 14651-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 3-5) .......... 1 1
3 24940-G1 1 2 2
4 00565-G7 WASHER, LOCK, 1/4 ... . ittt ittt iiiientinnnnnss 2 2
5 00414-G6 SCREW, 1/4 — 20 X 3/4 LG, ...t iiiir it iiinrennnanannns 2 2
6
7 12835-G1 CAM UNIT, FORWARD-NEUTRAL-REVERSE SWITCH ............. 1 1
8 19470-G1 SHAFT, FORWARD-NEUTRAL-REVERSE SWITCH ................ 1 1
9 00560-G1 WASHER, 3/8 ... ittt it it i iinrsananrarsanannnanss 1 1
10 14390-G1 NUT, LOCK, 3/8 = 24 ... i iiiiiiinitnerstennsnssannansns 1 1
11
12 10606-G4 SWITCH, MICRO ...ttt ittt ittt iitseeiatonoonnsonsnnss 2 2
13 00139-G8 SCREW, #6 — 32 X 1 3/4 LG. ... it iiiiiiiniiinnnaeennnnes 4 4
14 12806-G1 SPACER, MICRO SWITCH ... . vttt iiiiiiintiinosonnonsnnns 4 | 4
15 00565-G3 WASHER, LOCK, #6 ......vviiiiniinninnrnnisniesonnsonsanss 4 4
16 00525-G5 NUT, #6 — 32 .. ittt ieiiiniinistreasnsrensnssnansnsas 4 4
17
18 17940-G2 BUZZER ..ttt i i i i i ettt e 1 1
19 00138-G5 SCREW, #6 — 32 X B/8 LG. ... iviiinineirrinrnreraoanannns 2 2
20 00565-G3 WASHER, LOCK, #6 .......ciiiiiiiiiretinrnnrontsnsensanss 2 2
21 00525-GS NUT, #6 — 32 .. ittt it iiaientsatanssneannnnnas 2 2
22
23 13514-G1 SCREW, BRASS, #6-32 X .22 LG. ....iitiirrnrireenannnnnnns 4 | 4
24 | 14628-G1 FASTON TAB .\'tvriretenenenennnnnnenenannn, e 4 |4
25 00567-23 "~ WASHER, LOCK, EXTERNAL TOOTH, #6 .......civviinienrnnnan 4 4
26
27 12863-Ct BRACKET, MOUNTING . ...ttt innrnnrnneenrnrsenssosansas 1 1
28 15461-G1 SUPPORT, BRACKET MOUNTING ..........cvvirinrernnnnnnrns 1 1
29 00414-G8 SCREW, 1/4 = 20 X 1 LG, ... vt it iiiiiiinientinsennsonnanss 2 2
30 00558-G7 WASHER, 1/4 ... ittt it iie et rnseantnsonasonsanss 2 2
31 00565-G7 WASHER, LOCK, 1/4 ... ittt ittt it i et incannsaeanss 2 2
32 00532-G1 NUT, 174 — 20 .ottt it iitieteetineenerneeanennnnnens 2 2
33
9/05/91 EZGOMETTT] Pg. F-2

EBREDRE



DIRECTION SELECTOR ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. ala

When ordering parts, please specify the mode!l and serial number of the product. ﬁ §

% Indicates a component that is not available as an individual part. E

o™ <

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY

34 20325-G1 SWITCH HANDLE KIT (INCLUDES ITEMS 35 AND 36) .......c0vvvunnn 1 1

35 19886-G1 HANDLE, PLASTIC ... .ttt itti ittt it e i intseeneeannennnans 1 1

36 00740-G4 SCREW, #10 - 32 X 1/2 LG, ..iititiiieieirtninernnnnannnnns 1 1
Pg. F-3 EZGOLTuT 9/05/91

ERENERAE



DIRECTION SELECTOR ELECTRIC POWERED VEHICLE

9/05/91 EZGOEE Pg. F-4



DIRECTION SELECTOR ELECTRIC POWERED VEHICLE
VEHICLES EQUIPPED WITH SOLID STATE CONTROL MODULE ONLY

hrggrs 0 B~
il r .
o™

(R

=0

==

o

i w VY

=fa) N\

33 R

z2 I

1 ,/x}===

o 77 o

Pg. F-5 EZGOLEHEEN 9/05/91

[ 1 [Fj1l-E]



DIRECTION SELECTOR ELECTRIC POWERED VEHICLE
VEHICLES EQUIPPED WITH SOLID STATE CONTROL MODULE ONLY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g g
* Indicates a component that is not available as an individual part. : z
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY

1 25259-G2 FORWARD-NEUTRAL-REVERSE SWITCH ASSEMBLY (INCLUDES
TEMS 2 — 1) L i i it i it e ettt 1 1
2 14651-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 3 -5) .......... 1 1
3 24940-G1 S 1 2 2
4 00565-G7 WASHER, LOCK, 1/4 . ... .. ittt iiirnnarennnnnens 2 2
5 00414-G6 SCREW, 1/4 - 20 X 3/4 LG. ...t iiirerrnrneaennenannnns 2 2
6
7 12835-G1 CAM UNIT, FORWARD-NEUTRAL-REVERSE SWITCH ............. 1 1
8 19470-G1 SHAFT, FORWARD-NEUTRAL-REVERSE SWITCH ................ 1 1
9 00560-G1 WASHER, 3/8 ..ttt ittt ittt ittt ettt iaaennns 1 1
10 14390-G1 NUT, LOCK, 3/8 = 24 ... i i ittt intenanenenenenns 1 1
11 12796-G1 SWITCH, MICRO, DOUBLE .. ... . .iriiiiiiriinnrnnnennnnnnnns 1 1
12 10606-G4 SWITCH, MICRO ...ttt iii ittt eieeinienreneaneenenneanans 1 1
13 00139-G6 SCREW, #6 - 32 X 1 3/4 LG, ...ttt iiiiiiintnneenerneennn 2 2
14 12806-G1 SPACER, MICRO SWITCH ... ittt ittt iieninenernrannnns 2 2
15 00565-G3 WASHER, LOCK, #6 . ...t iiiiiiiitinrerennnrnrnnenrnenans 4 | 4
16 00525-G5 NUT, #6 — 32 .ottt ittt e ieeeentreenrnronenenraonenns 4 | 4
17
18 17940-G1 BUZZER .. ittt i i e ittt it e et it e 1 1
19 00138-G5 SCREW, #6 — 32 X B/8 LG. ....vuvtrernrnretnnnnenennennnnns 2 2
20 00565-G3 WASHER, LOCK, #68 .. ..ot iiirnrnreeneereronensnsanenennns 2 2
21 00525-G5 NUT, #6 — 32 ..t i i ittt se i e enannsneansnnns 2 2
22
23 12863-G1 BRACKET, MOUNTING . ... tiiiininneenrnneeernnseeenneannns 1 1
24 15461-G1 | SUPPORT, BRACKET MOUNTING ................ e 1 1
25 00414-G8 TOBCREW, 1/4 - 20 X 1 LG, ittt it ittt irtaen i 2 2
26 00559-G7 WASHER, 1/4 .. i i ittt teneneneenrnrannnns 2 2
27 00565-G7 WASHER, LOCK, 1/4 . .. ittt ittt ittt tnenarnnanns 2 2
28 00532-G1 NUT, 174 = 20 ..ot i it it ittt sneeennnnannns 2 2
29
30 13514-G1 SCREW, BRASS, #6 - 32 X .22 LG. ..ot iiiiiivnenenenennnnnns 6 6
31 14628-G1 TAB, FASTON .. ..ottt i ittt i i n et s s rnenanrnnnnns 2 2
32 00567-G3 WASHER, LOCK, EXTERNAL TOOTH, #6 .......cevivirenrnnnnnn 6 6
33 00139-G8 SCREW, #6 — 32 X 2 LG. + it iiiietieennneeennnnsenennnnaes 2 2
09/05/01 EZGOMEEE Pg. F-6

EREDRE



DIRECTION SELECTOR ELECTRIC POWERED VEHICLE
VEHICLES EQUIPPED WITH SOLID STATE CONTROL MODULE ONLY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. |
When ordering parts, please specify the model and serial number of the product. 'é' E
% Indicates a component that is not available as an individual part. E
o <
ITEM | PART NO. 1 2 3 4 5 DESCRIPTION QTYy
34 20325-G1 SWITCH HANDLE KIT (INCLUDES ITEMS 35 AND 36) ............ 1 1
35 19886-G1 HANDLE, PLASTIC ... ..ottt ieiieiinieneenroaernsnnns 1 1
36 00740-G4 SCREW, #10 - 32 X 1/2 LG, .. .iire it ieiie i ineaennannns 1 1
37 14619-G2 WIRE (BLUE) ...tiiii ittt iiiinenrnnennenrnearannase 1 1
38 21743-G1 WIRE (BLACK) .. ..iiiiiiiiiininnrsnsentsnsanssnsontsneenss 1 1
39 23862-G2 WIRE (RED) .. ..ottt ittt iiiisnienransserenssanannonas 1 1
40 23645-G1 WIRE .. i i i ittt et i e 1 1
41 17618-G1 CLAMP, NYLON ...t iiiiiiiintsntantonreacsnnnaeanenanss 3 3
Pg. F-7 EZGOLEEE 9/05/91

| | IF]1]-]E]



DIRECTION SELECTOR ELECTRIC POWERED VEHICLE
VEHICLES EQUIPPED WITH SOLID STATE CONTROL MODULE ONLY

9/05/91 EZGOLEWE Pg. F-8



ELECTRIC POWERED VEHICLES

FORK

PART OF FRAM

1 — INCLUDES ITEMS 2 - 15,

EZGOLEWET 9/05/91

Pg. G-1



FORK

ELECTRIC POWERED VEHICVLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part. -

3 WHEEL
4 WHEEL

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTyY
1 17533-G3 FORK ASSEMBLY (INCLUDESITEMS 2 = 15) ...c.iviiiiiiinnnnnnnns 1 X
2 17537-G1 FORK .« ittt it iiii i ittt it tenenenennaseeaneassnseanannns 1 X
3 17542-G1 AXLE BRACKET, PASSENGER SIDE ......ciiiiiiviirnnnrenenns 1 X
4 17542-G2 AXLE BRACKET, DRIVER'S SIDE .....civiiiiiinrrrrreeenennns 1 X
5 19796-G3 SHOCK ABSORBER ASSEMBLY (INCLUDES ITEMS 6 -8) ......... 2 X
6 17907-G1 SHOCK ABSORBER .....c.iiiiiiiiieenreneneeeoncenannes 1 X
7 19795-G2 SPRING, COMPRESSION . ....iv ittt titnenreanneaanns 1 X
8 17816-G2 RETAINER, SPRING ......¢iiiitiiinnneeeeeerrrereeeennns 1 X
9

10 00897-G1 NUT, LOCK, 1/2 = 13 .. i ittt ttnrrnnenseansoeeanens 4 X
11 15588-G1 BUSHING, PIVOT .ttt ittt ttteerennnenonnsosannnssans 4 X
12 00653-G5 WASHER, 5/8 .ottt ittt tteieireteeretonereeoaanssanans 2 X
13 00654-G7 NUT, LOCK, 5/8 — 11 .. iiiiiiiiiiiiiteeneneanensnneannnns 2 X
14 00655-G4 SETSCREW, SQUARE HEAD, 174 - 20 X1 3/4LG. .......c...... 2 X
15 00898-G1 NUT, 174 — 20 ..ttt ittt intninissesoasennnns 2 X
16 00671-G4 SCREW, #10 - 24 X 1/2 LG. ... itvtriiiiiirrtteetannennenennnnas 4 X
17 00882-G5 WASHER, LOCK, #10 ...ttt iiii it itieettttereeonereeannenonans 4 X
18 00896-G3 NUT, #10 = 24 . ittt iiiititeensseeeeeeeseennnnnanasnnsns 4 X
19 00894-G1 NUT, LOCK, 3/4 — 16 .. iiirttirennn it rereenenononannnnnnnas 2 X
20 00985-G6 WASHER, 3/4 ... ittt ittt ittt ettt taaeesneeneeeenneeanens 4 X
21 17650-G2 RING, ADJUSTER .. iiiiiitirenerennrsreeeeeneeeennnanananosans 2 X
22 17535-G2 HUB AND AXLE ASSEMBLY (INCLUDES ITEMS 23 -30) ......cvuvnn 1 X
23 00899-G8 NUT, 3/4 = 18 v iivriireiitiientineeannesenasanensannns 4 X
24 10223-G5 - AXLE, FRONT . ittt ittt enaaaaaaans ettt 1 X
25 17536-G2 < SPACER, AXLE ... ..ttt ittt ettt it iana e as 2 X
26 19471-G1 SEAL, GREASE ......iiiii ittt titrerernaasroananananas 2 X
27 11750-G1 BEARING, ROLLER ......c0iiiiiiiiititnnnreaneereonananeans 2 X
28 19888-G1 HUB ASSEMBLY (INCLUDES ITEM 29) ... i vivirr it tranonnns 1 X
29 19862-G1 BOLT, HUB, 1/2 = 20 . iiiiitiitt i iitiieeneeeeenencenanns 4 X
30 11655-G1 SPACER, AXLE ..ttt iitititteeneeeeaassesesennennannns 2 X
31 13136-G1 LT X ] = = TR 1 X
32 13756-G1 BEARING, ROLLER ... ittt ittt ittt itneerenoesesnnenonanas 2 X
33 10669-G3 WASHER, SPECIAL ...ttt it ittt tetieernnneaasenneeeeeenens 1 X
34 11098-G1 NUT, LOCK, 1 3/8 — 12 ittt it iiiei ittt teneenennneeennans 1 X
9/05/91 EZGOMEET Pg. G-2

[ | IG]1]-[E]



FORK

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. ol
When ordering parts, please specify the mode! and serial number of the product. § §
% Indicates a component that is not available as an individual part. z |3
o <
ITEM | PART NO. 1 2 3 4 5 DESCRIPTION QTY
35 18256-G2 RETAINER, AXLE NUT ...ttt it ieenerennenannennnns 2 X
36 15643-G1 SHIELD ..ttt iiii ittt ittt ittt it teeateaneeaaneeananeannseans 1 X
Pg. G-3 EZGOLEUTT 9/05/91

[(TeNI-E]



FORK ELECTRIC POWERED VEHICLES

9/05/91 EZGOET Pg. G-4
(I EOEE



FOUR WHEEL FRONT SUSPENSION ELECTRIC POWERED VEHICLE

ey
81 5 1 = INCLUDES ITEMS 2-45

34 - INCLUDES ITEMS 35-45
47 - INCLUDES ITEMS 48-58

63

62

44
38 /@—57\

e RH,
LH 51 /@/ gg THREAD
[ THREAD 39 42 40
35 52 cc 58

Pg. H-1 EZGOIEMT 9/05/91



FOUR WHEEL FRONT SUSPENSION

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product. g E
% Indicates a component that is not available as an individual part. : z
ITEM PART NO. 2 3 4 5 DESCRIPTION QTYy
1 24054-G5 FRONT AXLE ASSEMBLY (INCLUDESITEMS 2 -45) ................ X
2 23918-G2 I X
3 25177-G2 KING PIN . ittt iiiiteeererneeeananroroensonsnsnsonanens X |2
4
5
6
7
8 16982-G1 BEARING, THRUST ... .. i ittt it iitettttionnanonansss X 2
9 00879-G7 WASHER, 7/8 .. iti i ieieieieienrnetarsentessasnsnsansnsns X 12
10 00886-G1 NUT, SLOTTED, 5/8 — 18 ...t iiiii ettt iiieaanens X 2
11 19060-G1 COTTERPIN, 1/4 X 1 1/2 LG, ... ittt ittt X 2
12 00879-G5 WASHER, 5/8 ... it ittt iiienner i tsennrneeetersennas X 2
13
14 23925-G1 SPINDLE ASSEMBLY, DRIVER'S SIDE (INCLUDES ITEMS 15 - 18) .. | X 1
15 b 3 SPINDLE , DRIVER’'S SIDE ....... . iiiiniiiiiiiiienannns X 1
16 16623-G1 BEARING, BRONZE ......civvriirrrnennronoenrsnsasnsnns X |2
17 10389-G3 GREASE FITTING ......iiiiiitiiinnonneresannnneaanennns X 1
18 16626-G1 L X 1
19 23924-G2 SPINDLE ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 20 - 23) | X 1
20 % SPINDLE, PASSENGER SIDE .......civviienrrnnnennnanens X 1
21 16623-G1 BEARING, BRONZE ..........ciiiiininnnnnnnn e X 12
22 10389-G3 GREASE FITTING . ...t iiiieenerernnnenaseosoannnoaanens X 1
23 16626-G1 £ =Y X 1
24
25 19932-G1 HUB ASSEMBLY (INCLUDES ITEMS 26 AND 27) ......cvvvnivvnnns X 2
26 19862-G1 BOLT, HUB, 1/2 — 20 ... .ttt iiiiennnntttsnnennnnenans X 4
27 % RACE, BEARING .......00tittiiiiennrnrtoronoananesanans X 2
28 50892-G1 BEARING AND RACE ASSEMBLY (INCLUDES ITEMS 29 AND 30) ... | X | 2
29 11750-G2 ROLLER, BEARING .....iiiiii it iiiinneeritonnnnasenenens X 2
30 * RACE, BEARING ......iiteteinnnrnnenenansneansananns X |2
31 12093-G1 NUT, SLOTTED, 1 — 14 . ... i ittt it nnaanns X 2
32 00798-G8 COTTERPIN, 5/32 X 1 3/4 LG. ...t iiirnrnneeteneannnn X 2
33 25146-G1 SEAL it i i i i ettt e e et s L X .41
34 19202-G1 TIE ROD ASSEMBLY (INCLUDES ITEMS 35-45) ................ X 1
9/05/91 EZGOMENT Pg. H-2

[ | [H]1]-]E]



FOUR WHEEL FRONT SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

ELECTRIC POWERED VEHICLE

When ordering parts, please specify the model and serial number of the product.

3 WHEEL
4 WHEEL

% Indicates a component that is not available as an individual part.
ITEM| PARTNO. {1 2 3 4 5 DESCRIPTION QTY
35 | 20795-Gt TIE ROD END ASSEMBLY, L.H. THREAD (INCLUDES
ITEMS 36 = 39) .tvivteeetennnnnnnieennreeeeeeeeenann X |1
36 | 18434-Gt NUT, 9/16 - 18, LH. THREAD .......cvvirirrnnnnnnnnn. x |1
37 | 50641-G1 BOOT, RUBBER .. tvvviiiereeerenennnnnnnnnnnnnnss X |1
38 50209-G1 NUT, SLOTTED 7/16 — 20 ... viiieiveinrnencrvenannns X 1
39 10387-G2 COTTERPIN 3/16 X 1 LG. ... i viiiiiiinnnennnennennns X 1
40 | 20795-G2 TIE ROD END ASSEMBLY, R.H. THREAD (INCLUDES
ITEMS 41 = 44) ... iiiiiiiiiiiiireeernennnnnnnnns x |1
41 18434-G2 NUT, 9/16 = 18, R\H. THREAD .....covvrrrnnnnnnnnnnn. X |1
42 | 50641-G1 BOOT, RUBBER .. ..ovitrtttttteiiiiinnnnnnnnneens X |1
43 | 50208-Gi NUT, SLOTTED 7/16 = 20 . .vvtvieennnnnninnnnnennnnns X |1
44 10387-G2 COTTERPIN 3/16 X 1 LG. .t vvvvriereinenennnanseenas X 1
45 10389-G3 GREASE FITTING ... iiiiiiitirrieeeeeeeenernnnnnnnnnones X 2
46
47 | 18377-Gt TIE ROD ASSEMBLY (INCLUDES ITEMS 48 —=58) .......cvvvveenn... X |1
48 | 20795-G1 TIE ROD END ASSEMBLY, L.H. THREAD (INCLUDES
ITEMS 40 — B2) ... ittt ittt eveanetsroeennnssssasans X 1
43 | 18434-Gt NUT, 9/16 = 18, L.H. THREAD .....viviiinininnnnnennnnn. X |1
50 50641-G1 BOOT, RUBBER .......citttiiiirietennnneneanersnnnnnns X 1
51 50209-G1 NUT, SLOTTED, 7/16 — 20 ... i i virner i i ieensnaneonssans X 1
52 | 10387-G2 COTTERPIN, 3/16 X 1 LG. vutrrineereerennnnnnnnnnnnns x |1
53 | 20795-G2 TIE ROD END ASSEMBLY, R.H. THREAD (INCLUDES
ITEMS 54 = B7) ottt tnniinnneneneanseeeeeeannnn X |1
54 18434-G2 NUT, 9/16 - 18, R.H. THREAD ...... .ot irneeititirrnnnnns X 1
55 | 50641-G1 BOOT, RUBBER ... tevteineeneeneeneneensoneenennennn. X |1
56 50209-G1 . NUT, SLOTTED, 7/16 — 20 ...t ivirnnrinieennnnaoenssans X 1
57 | 10387-G2 COTTER PIN, 3/16 X 1 LG +eveevrneeeennneeeennnnnn. x |1
58 | 10389-G3 GREASE FITTING .. \vvvtttttvnininieeeeeeeeeroneannannnns X |2
59 | 23929-G1 IDLER ASSEMBLY (INCLUDES ITEMS 60 AND 61) ..... e X |1
60 | 15012-G1 BUSHING, FLANGED ....iiiiiiiiiiireeneeeesenennnnnnnns X |2
61 10389-G3 GREASE FITTING . .\ttttttttennniinieenneeeeeeeennnnnnns X |1
62 16417-G2 SHAFT, IDLER ..ttt ittt iiieenrterrnrennseensancasssssossnnns X 1
63 | 13221-G1 WASHER, WAVE TYPE, SPRING ...tvvvttriiiiiiiinnrnnnnenneness X |1
64 | 10387-G1 COTTERPIN, 1/4 X 1 1/2 LG, vvvrterriiiiiineenaeennnaannns X |1
65 15023-G2 RETAINER, SPRING .......00iiiiiirititrenenastesesaronnannnnes X 2
Pg. H-3 EZGOLEUT 9/05/91



FOUR WHEEL FRONT SUSPENSION

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g g

% Indicates a component that is not available as an individual part. : z

ITEM| PARTNO. {1 2 3 4 5 DESCRIPTION QTyYy

66 00876-G4 SCREW, BLACK, 3/8 =18 X 1 1/2 LG, ¢ vvviirinnennnrnennnnnnens X |8
67 00878-G1 WASHER, LOCK, BLACK, 3/8 ...ttt rnrernnnaenenncannsnnns X |8
68 00877-G5 NUT, BLACK, 3/8 — 16 .. .vivininrnrnrnrornnnasacasannnsnenesas X |8
69 15023-G2 RETAINER, SPRING ... .. iivitinierieternrsrensacarasaneneneaanas X |2
70 00532-G5 NUT, 3/8 — 16 ...ttt ittt ittt tenrnreeaaanensnssonnansns X |6
71 00566-G1 WASHER, LOCK, 3/8 ... itiiiiiiiireraraeanararnasanassosnsusns X |6
72 00427-G6 SCREW, 3/8 =168 X 2 LG, ...vivirirrnrnrnnnrnnononsnanannsnans X |6
73
74 24025-G1 LEAF SPRING (2 LEAF) . ...vueientrerennraronnnenonsnenansnas X |2
75
76 12091-G1 CAP, SPINDLE .....i'iiiiitinietnenrineneaearonsnseennansanas X |2
77
78 16707-G1 SHOCK ABSORBER . ....oiitvrreierenrnencnsssanansnsnasasnens X {2
79 10435-G1 WASHER, 13/32 ..ttt ittt it e e rernnsrensasnsnsnnansnnns X |8
80 10194-G1 BUSHING, RUBBER .......0ivvurerernroesrsnsasasaransnsnsnnans X |8
81 00532-G6 NUT, 3/8 — 24 .. it itiierereteenietsasanarsnansneenens X |4
82 14723-G1 NUT,LUG,1/2-20 . . ittt i i e eenetsienaasasnseasnsnenennss . X | 8

9/05/91 EZGOMEEE Pg. H-4

[ | H]1}-]E]



FRONT SHIELD ELECTRIC POWERED VEHICLES

Pg. J-1 EZGOEE 9/05/91



FRONT SHIELD

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g
* Indicates a component that is not available as an individual part. z
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
1 23881-G1 S 1= 1

2

3 00414-CG8 SCREW, 1/4 =20 X T LG, ...ttt irintinentsnssenansonnnss

4 00559-G7 WASHER, 1/4 .. ittt iiiiieiinetntneeneensonsenarnnsnnns

5 14390-G4 NUT, LOCK, 174 = 20 ...ttt iiiininnsteeesnsneenrannnans

6

7

8

9 25054-G1 SUPPORT, SHIELD ... iitiiiiiiitiintionacsenasronassnnasnnnss 1
10

1 00258-G8 SCREW, 3/8-16 X 1 LG. v tvviiniinrenerneenneneenetnsnoennsenns 2
12 | 005660-G1 | WASHER, 3/8 .. .iiiitiininirnnerennrenneeeneeenanenasaanans 2
13 00566-G1 WASHER, LOCK, 3/8 ..t iiiiiiiittatenreniiisencensonsansenses 2
14 00532-G5 NUT, 3/8-16 .. ittt ittt ittt iattn i iateensnsasantnsnsans 2

9/05/91 EZGOMET Pg. J-2

[ 1 j311] JE}



HORN AND ACCESSORY WIRING ELECTRIC POWERED VEHICLE

ACCESSORY WIRING HARNESS

HOUR METER

(4]

"HOUR METER WIRING
+YEL (¢ <> S\ GRY _
12V DC —=

FROM SOLENOID

HEAD AND TAILLIGHTS ASSEMBLY,
4-WHEEL GOLF CARS ONLY (COMES COMPLETE
WITH HARNESS, HEADLIGHTS, AND TAILLIGHTS)

Pg. K-1 EZGOIEMT] 9/05/91



HORN AND ACCESSORY WIRING ELECTRIC POWERED VEHICLE

NOTE: TO INSTALL HEADLIGHT, REMOVE AND
DISCARD EXISTING SCREWS AND REPLACE
THEM WITH ITEM 21 AFTER INSTALLATION.

TURN SIGNAL T

56 0. -5
BLU/WHT =0 (1717
RED ——=0 ]
ORN/WHT =<3 / o
/
I
9/05/91 EZGOETT Pg. K-2

| 1 IK]1]-]E]



HORN AND ACCESSORY WIRING ELECTRIC POWERED VEHICLE

TAILLIGHT

HORN SWITCH

Pg. K-3 EZGOLEUTE 9/05/91



HORN AND ACCESSORY WIRING ELECTRIC POWERED VEHICLE

50 INCLUDES ITEM 51

9/05/91 EZGOMEEE Pg. K-4



HORN AND ACCESSORY WIRING ELECTRIC POWERED VEHICLE

60 INCLUDES ITEM 61 TO 69

62 INCLUDES ITEM 63 TO 66
ACCESSORY HARNESS CONNECTIONS

- +
12°vDC L)
p=b==— 36 VDC } TO STATE OF CHARGE METER
GRN BLK
Y, _
) .
+
S < GRY
|
tof +° -l =
\ BLK P
o — b— +CV// +0
I §=1
A o+
STATE OF CHARGE METER
STATE OF CHARGE
METER
GRN
+
1[ RED
36 VDC
GRY l BLK
Pg. K-5 EZGOLEWTE

9/05/91



HORN AND ACCESSORY WIRING ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. ala
When ordering parts, please specify the model and serial number of the product. E E
% Indicates a component that is not available as an individual part. : z
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy
1 22069-G1 WIRING HARNESS . ... iiiiiiii ittt iin i eintnceennennannens 1 1
2 11845-G5 CLIP, CABLE, INSULATED ... ..iiviinnrennenennroennsoncnnsenses 3 13
3 18436-G1 RIVET, DRIVE, PLASTIC ... . ittt iiiiitentiiensiininesonnnannas 3 3
4 17618-G1 CLAMP, NYLON o ..itiiiiiinntnnennrnientensenrnnennnneennns 5 |5
5 19318-G2 HOUR METER KIT (INCLUDES ITEMS 6 - 9) ......cvviiniininnennns 1 1
6 21573-G1 HOUR METER (INCLUDES MOUNTING HARDWARE) .............. 1 1
7 18001-G1 BRACKET, HOURMETER ... .....cctiietiiintrnenrsnnnssansss 1 1
8 00414-G4 SCREW, 1/4 —= 20 X 1/2 LG. ... iittiiiinrnnnrrnnnrsenesanns 2 2
9 11027-G2 NUT, LOCK, 174 — 20 .. .ttt ittt et iisennaannnn 2 2
10 18431-G1 SWITCH, HEADLAMP ... .ttt ittt ieentrennrranensnnns 1 1
11 18392-G1 FUSE, I AMP (HOURMETER) ... cciiiniiiiiiiiiittiennnnannnnes 1 1
12 22674-G1 FUSE BLOCK .. ittt tiiiitetenntersonesnsonannaseeensnnnnnnnnes 1 1
13 00138-G4 SCREW, #6 = 32 X 1/2 LG, .t .iiuriiitinrennrnnonssnsaasonnns 2 |2
14 00565-G3 WASHER, LOCK, #6 ... vt iiitieiiiirnecesniinsnonsnsosencnsns 2 |2
15 00525-G5 NUT, #6 = 32 oottt ittt inniisennensennenenneenronennns 2 |2
16
17 20062-G1 HEAD AND TAILLAMP ASSEMBLY . ... iiiiitiiinerinnernneenanenss X 1
18
19
20
21 18927-G1 MOUNT KIT, TURN SIGNAL . ... citiiitiier i iintrnnerennaesannes 2 2
22 21806-G1 BRACKET, TURN SIGNAL ... .iiiiitiniverenonarenosasanrsnsnnss 2 2
23 00598-G4 SCREW, SELF DRILL AND TAP, #8-18 X 172 LG. ........ccovvntn, 4 4
24 19180-G2° .| SIGNAL LAMP, YELLOW ...t iiiiiiinnnnrnnness e 2 2
25 .
26 23686-G1 HEADLAMP (REQUIRES ITEM 27 FOR INSTALLATION) ............... X 2
27 00906-G6 SCREW, 10 = 168 X 1 LG, tiiitiiiintnernrtneenennonssncensonnes X |2
28 18392-G2 FUSE, 20 AMPS (HEADLIGHTA AND TAILLIGHTS) ...........c0ovt. 1 1
29 22000-G1 LENS, TAILLIGHT ..ttt ittt it iin ittt enennenns X |1
30 21999-G1 GROMMET .ttt ittt ittt ittt seeassonnsssnassnnssanns X 1
31 21759-G1 2 1 = PP X 1
32 21998-G2 SOCKET ittt ittt ittt i i i e i i e X |1
33 )
34
9/05/91 EZGOLEUTT Pg. K-6

[ 1 IK]1[-]E]



HORN AND ACCESSORY WIRING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.

ELECTRIC POWERED VEHICLE

3 WHEEL
4 WHEEL

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
35 22242-G1 SWITCH, HORN (INCLUDES WIRES) ......ciiieeeritnnertronnnnans 1
36 14601-G8 RIVET ottt ittt ittt tiernseronenoneosesoseanassassossosaasnnsns 2 2
37 20961-G3 COVER, STEERING COLUMN (WITHOUT TURN SIGNALS) ............. 1 1
38
39 22274-G1 BRACKET, HEADLAMP MOUNTING ... civit ittt ttnieneannnsannnns 2 X
40 00106-G6 SCREW, SELF DRILL AND TAP,#12-24X3/4 LG. ... iiviiiiineennean 4 X
41 00594-G7 WASHER, LOCK, INTERNAL TOOTH, 1/4 .. ... . ittt iannnnas 4 X
42 20209-G2 HEADLAMP ASSEMBLY ... ..ttt ttteertnnnsssnanansanns 2 X
43 22523-G1 BULB, HALOGEN, REPLACEMENT .......ciitiiirerraannnranans 2 X
44 00566-G3 WASHER, LOCK, 1/2 .ttt ittt teneerttaneassoesesnananes 4 X
45 16172-G1 CLAMP, NYLON ittt ittt i ttenereenneeeansennnnansnannans 4 X
46 00533-G1 NUT, 17213 ittt ittt iiietetneneoonoronanessaaaansnnns 4 X
47 32860-G1 HORN ittt ittt i et ttsereoonneeonnnesocaassoaaassnanas 1 1
48 13437-GS SCREW, 1/4 — 20 X 3/4 LG ...ttt ittt ittt iiennereeannsonanas 1 1
49 11027-G2 NUT, LOCK, 1/4 = 20 ...ttt iiiiiitttietitoneeeonneneanssssannns 1 1
50 17867-G1 SWITCH, TURN SIGNAL ASSEMBLY (INCLUDES ITEM 51) ............ 1 1
51 21640-G1 FLASHER, TURN SIGNAL . ... i ittt it tiieiiaenennannnanns 1 1
52 00372-G4 SCREW, #8 — 32 X 1/2 LG. ... iiiitiiiiiiennnnoennnnsasnsans 1 1
53 00565-G4 WASHER, LOCK, #8 ... iv i it i it tittietteronsoesnosesnssnnsanaans 1 1
54 00526-G1 NUT, #8 — 32 Lttt ittt it tttneesnsseeensaassanassnnnns 1 1
55 20965-G3 COVER, STEERING COLUMN (WITH TURN SIGNALS) ................ 1 1
56 18392-G2 FUSE, 20 AMP (TURNSIGNALS) .....cvvrieeiiiinnenanereannnnnnns 1 1
57 19344-G1 TAPE, VINYL ittt ittt ieeeooneoerasacasssssasssssnessns AR | AR
58
59 .
60 20570-G2 TURN SIGNAL ASSEMBLY (FREEDOM) (INCLUDES ITEMS 61 - 66) .... | X 2
61 18995-G1 TERMINAL, MALE .. ... iiiitiiireeneonennnosscnssnssenns X 1
62 20574-G2 TURN SIGNAL, AMBER (INCLUDES ITEMS 63 -66) .............. X 1
63 % SCOREW, i iiiiiiiiiiiiieeeeneneeeessaennoenanennssanon X 2
64 b3 LENS, TURN SIGNAL . ... i ittt itii it ieentieaaannnnes X 1
65 21760-G1 BULB ..ttt ittt ittt ittt eaanettceantananaennnns X 1
66 % HOUSING, TURN SIGNAL ... ittt ittt e trsiennnnnnnnns X 1
67 00563-G7 WASHER, LOCK, 1/4 ... it ittt it ittt tietnterneesnnaannnes X 1
68 20606-G1 WIRE, JUMPER . ... ittt ittt inneroneannnnrnanansnnas X 1

Pg. K-7 EZGOMETET] 9/05/91

[ 1 IK]1}-]E]



HORN AND ACCESSORY WIRING ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. ala
When ordering parts, please specify the model and serial number of the product. g E
% Indicates a component that is not available as an individual part. : 3
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
69 00532-G1 NUT, LOCK, 1/4=20 . ..t iiiiiiiiiiinientnntantnneeasanennnas X 1
70
71
72
73 19197-G3 METER KIT, STATE OF CHARGE (SQUARE) (INCLUDES ITEMS 74 - 78) 1 1
74 19196-G2 METER, STATEOF CHARGE . ... ..ccivirtinrnnrnneneernennens 1 1
75 00372-G5S SCREW, #8 ~ 32 X B/8LG. ....vviiieinennnneneneeonnnnnenns 2 2
76 00559-G4 WASHER, #8 ... ittt it ietttntnetaninnonnrnaennns 2 2
77 00565-G4 WASHER, LOCK, #8 ... iiitiiiiieierrnreneneneeannnnennns 2 2
78 00526-G1 NUT, #8 — 32 . i i i i ie it tieeearencsanrnananss 2 2
9/05/91 EZGOLEWUTEN Pg. K-8

L 1 IKJ1]-1E]



MOTOR ELECTRIC POWERED VEHICLE

w
5
e o
-4
P
3K S
= ’5 g
[&]
&% o
X >
L w
. LS
o}
P-4
-
w
]
o
=3
Pg.L-1 EZGDOIENET

9/05/91



MOTOR

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.

3 WHEEL
4 WHEEL

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy
1 22858-G1 MOTOR (INCLUDES ITEMS 2 -22) .. ...ttt iiiiieiitirennennanns 1 1
2 16922-G1 ENDSHIELD, COMMUTATOR END .. ... ...ttt innencannononns 1 1
3 13483-G1 WASHER . ittt ittt ittreresensaesansessarsstoansnss 4 4
4 16919-G1 SCREW, MOTOR CLAMP ... ... i iiiiititanerrnansrnenssesnnns 2 2
5 15437-G1 BUSHING, INSULATOR .....ciiiiiirenenennnenoaaansacsansnns 4 4
6 15438-G1 WASHER, INSULATOR ..ttt ittt ettt esanroneansonanns 4 4
7 15440-G1 NUT, LOCK L.ttt i iittneeneennssosesocsastosscssssannasse 4 4
8 23234-G1 SCREW, POLE PIECE ... ..ci it tiiteernnennncoasassnsansssns 8 8
9 15442-G1 WASHER, INSULATOR, TERMINAL ........c.ciiiiiiinrernnnnnns 4 4

10 16917-G1 BRUSH .ttt ittt tttteteeennerrvaseasnanesanssasanns 2 2
11 16916-G1 BRUSH RIGGING (INCLUDES ITEM 12) ... i ini it ieiiiinaaannn 1 1
12 15446-G1 BRUSH SPRING ......cciiiiiiiinenerneencnnsssonsanenas 4 4
13 51333-G1 SCREW, BRUSH RIGGING MOUNT .........cvttiiirnnnnnnnnens 2 2
14 b 3 FIELD POLE PIECES . ...ttt it ittt ttennrtannaansassssnnes 4 4
15 %k SHELL, STATOR . ...i ittt ittt ittt rseranrasessssssseansonasns 1 1
16 23235-G1 FIELD COILS (SET) tiiviitiiinenetttnenneeserosnanannnnson 1 1
17

18 16948-G1 GASKET .ttt ittt innrnnsrssetassantssssessnsssssnsans 4 4
19 b 3 ARMATURE ......cii ittt tnennneroanontsassassoassasassas 1 1
20 16918-G1 BALL BEARING, COMMUTATOR END .......ccciieiininnanosnss 1 1
21 16830-G1 RETAINER, BEARING ......civiiiiiiiiiiinnerrnnncrnsnensans 1 1
22 23236-Gt SCREW, BEARING RETAINER .........itiiiierrioneernonnnnanns 3 3

9/05/91 EZGOMEE Pg. L-2

[ 1 JLi1]-]E]



POWER WIRING ELECTRIC POWERED VEHICLE
RESISTOR COIL VERSION

33 INCLUDES ITEMS 34-38
39 INCLUDES ITEMS 40-43
46 INCLUDES ITEMS 47-49

SEE ACCELERATOR SWITCH
ILLUSTRATION FOR PART NUMBER

SEE RESISTOR COIL ASSEMBLY
ILLUSTRATION FOR PART NUMBER

Pg. M-1 EZGOLEUE 9/05/91
I MT-[E]



POWER WIRING ELECTRIC POWERED VEHICLE
RESISTOR COIL VERSION

4, — 26 CHARGER RECEPTACL
25— M E

CONNECTIONS

FORWARD-NEUTRAL-REVERSE
by 15 SWITCH CONNECTIONS
~XE5

2 (STANDARD)

20 19

FRms

9/05/91 EZGOMEEI Pg. M-2
[(TRGEE



POWER WIRING ELECTRIC POWERED VEHICLE
RESISTOR COIL VERSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. é
* Indicates a component that is not available as an individual part. 3
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy
1 18724-G1 CHARGER RECEPTACLE HOLDER ... v ivtinitvnrenrnennnssnennnans 1
2 18784-G1 WIRING HARNESS CHARGER CONNECTOR (INCLUDES ITEMS 3 - 5) ... 1
3 14852-G1 WIRE (CR=) ttiiiiiiit ittt it iaaaninronaaansnensnsorsnnnas 1
4 14852-G2 WIRE (CL4) ..ottt ittt iiatintententanesnssonansoes 1
5 18782-G1 CONNECTOR, ANDERSON ... ..uiiiiiiiiiiinnnnrinnnensnnnns 1
6 14390-G9 NUT, LOCK, #6 — 32 .. iiiiiiiiiiiiitntiaeeieasaaanneanannnas 2
7 00559-G3 WASHER, #B ..ottt it ittt ittt in i aitnreinsnanennnns 2
8 00645-G2 SCREW, #6 — 32 X 1 1/4 LG. .ottt ittt ie i iienianiaanneas 2
| 4 9
10
11 11885-G4 WIRE i i i i i e i e e 1
12 23540-G1 WIRE it i i e e et e e 1
13 11893-G1 WIRE i i e e i it e 2
14 11894-G1 WIRE i it e e et e 1
15 00702-G2 NUT, 5/16 — 18 . ittt ittt ittt ie it iaaerieensntnnans 12
16 00270-G6 SCREW, 5/16 — 18 X 3/4LG. .. oviviiinis i iiiie e inannrannsns 12
17 12649-G1 BOLT, BATTERY, SQUARE HEAD, 5/16 - 18 X 1LG. .......ccvuvuns 12
18
> 19 00565-G8 WASHER, LOCK, 5/16 ...ttt ittt ittt i iiensianneniuansnns 4
| 2 20 00702-G2 NUT, 5/18 — 18 . ittt ittt ittt iniacanteensniasanss 4
21
22 15736-G1 BATTERY HOLD DOWN ...ttt it iii it ci i iie e cnaennns 2
23 15734-G2 JBOLT, BATTERY .. iiiiiiiin it irnnsneancnsoonnsnsasnsoasnnns 2
24 00559-G8 « | WASHER, 5/16 ......cciiiiiiiiniiiininiininannnns e e 2
25 00565-G8 WASHER, LOCK, 5/16 .. .ii ittt ittt ittt iienrieanenenannons 2
26 00702-G2 NUT, 5/16 — 18 . ittt ittt ittt it tete i iananterannsas 2
27
28 23544-G1 CLAMP, NYLON, DOUBLE .. ..citiiiitnnninnnnensnearnnsennnnsas 4
29
» 30 00567-G8 WASHER, LOCK, EXTERNAL TOOTH, 5/16 ........cvvuinrievennnas 2
> 31 00532-G3 NUT, B/168 — 18 .. ittt ittt ittt e in s sanees
32
33 17868-G1 CONTROL WIRING HARNESS, F-N-R SWITCH (INCLUDES ITEMS 34 - 38) 1
34 14619-G2 WIRE (LIGHT BLUE) ...ttt ittt iiaiininiinnsnnanenas 1
Pg. M-3 EZGOLINE | 9/05/91

I MOI-[E]



POWER WIRING

ELECTRIC POWERED VEHICLE

RESISTOR COIL VERSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. E
% Indicates a component that is not available as an individual part. z
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy
35 17870-G2 WIRE (YELLOW) ..ttt ittt it ittt esneensieensnosacnansonnns 1
36 14615-G1 WIRE (BLACK) ... .itiiiiiiiiiiiirinntttnersonnosnnoosennns 1
37 17869-G1 WIRE (RED AND WHITE) ... .veviniinnninrnreneneerncnsasanes 1
38 17618-G1 CLAMP, NYLON ...ttt it ittt it e iia et arintennenonennnns 2
3s 18894-G1 WIRING HARNESS, F-N-R SWITCH (INCLUDES ITEMS 40 - 43) ....... 1
40 17855-G1 L1 1
41 17856-G1 WIRE (A2) o iiiiiiiit ittt i ianns s eniieestnenenranenns 1
42 17618-G1 CLAMP, NYLON (BLACK) ... iivtivnnnniitianreeenneeenanonns 5
43 17858-Gt WIRE (S2) .. ii ittt iittetnne et tenniocenosnsnsessnanss 1
44 14610-G1 WIRE (BL4) t i iiiiiiiiiiiiiinnrennosonneannsesnosesinesonasas 1
45 23645-G1 WIRE L.ttt it it i it i et e it s 1
46 17421-G1 IGNITION SWITCH KIT (INCLUDES ITEMS 47 - 49) .........ccv.vivnnn 1
47 17137-G1 0 | 1
48 17063-G1 IGNITION KEY . iiitt ittt ittt it iiiineneeeesoaonanans 1
49 00568-G6 WASHER, LOCK, EXTERNAL TOOTH, 3/4 .........iiiiiivennnen 1

50

51 17618-G1 CLAMP, NYLON ...ttt ittt ii e iieensaenetannentnenennnnens 2

52 18897-G3 WIRE (A1-4) ittt ittt ittt ie it iinstetaen e nnnens 1
k% CURRENT INDICATOR ...ttt it iiiiiiieniietncneninvnanennonas NA
¥k BATTERY TESTER (DISCHARGE MACHINE) ..........ccvvivuvennnn, NA
%% HYDROMETER ... ittt ittt iintiaesssnasnanassonnsenanss NA
%k - | OHM METER (MULTI-METER) ...................... e NA

sk SEE APPENDIX FOR SERVICE ACCESSORIES AND SPECIAL TOOLS
9/05/91 EZGOLIEWTN Pg. M-4

CTMOT-TE]



POWER WIRING

SOLID STATE

ELECTRIC POWERED VEHICLE

39 INCLUDES ITEMS 40 - 45
46 INCLUDES ITEMS 47 - 49

NOTE: THIS IS NOT A COMPLETE WIRING DIAGRAM,

USE FOR WIRE PART NUMBER INDENTIFICATION ONLY.
SEE F-N-R SWITCH AND SPEED CONTROL SECTIONS
FOR ADDITIONAL WIRES.

(;«’,

Pg. M-5

EZGOLEUE

9/05/91
[T MOT-[E]



ELECTRIC POWERED VEHICLE
POWER WIRING SoLID STATE

. > 28 /\\&MZNESS CLAMP
(s
- oy
CONNECTIONS

FORWARD-NEUTRAL-REVERSE
SWITCH CONNECTIONS

=l

B2
0

s
=g

(STANDARD)

@

20 19 =D

" @
(9] e &

/

9/05/91 EZGOLHENTE Pg. M-6
T wWT-TE]



POWER WIRING ELECTRIC POWERED VEHICLE
SOLID STATE '

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. a
When ordering parts, please specify the model and serial number of the product. E '5
% Indicates a component that is not available as an individual part. z 3
ITEM PART NO. i 2 3 4 5 DESCRIPTION QTYy
1 18724-G1 HOLDER, CHARGER RECEPTACLE .......ciiiiiiienrrriennnnaanns 1 1
2 18784-G1 WIRING HARNESS CHARGER CONNECTOR (INCLUDES ITEMS 3 -5) ... | 1 1
3 14852-G1 WIRE (CR=) ..ttt iiiiiiitnrarerannrensnsnsnssosnsosnansns 1 1
4 14852-G2 WIRE (CL4) .iiitiriitieirneararaeerenensnensanenroasnensns 1 1
5 18782-G1 CONNECTOR ...ttt ittt iiieeennrnrneanensanosanansnnns 1 1
6 14390-G9 NUT, LOCK, #6 — 82 . ...iiiiieinietetrenrarareroasnsnoansnnns 2 2
7 00559-G3 WASHER, #6 .. .ottt ittt it eeneneneneneneantncaennnnns 2 2
8 00645-G2 SCREW, #6 — 32 X 1 1/4 LG, .. it vttt ininteenraneneasaeannnenaas 2 2
9
10 23968-G1 WIRE (RED) ..t iiii ittt ittt it iiiieeeieannnnnnseasnsnsonnsssses 1 1
11 11885-G4 L 1 1
12 23540-G1 WIRE .. ittt i ittt teneenorecsnnncnsenssnsennanesans 1 1
13 11893-G1 WIRE ... i i ittt ittt ittt i itte ettt recatsasesnassssnns 2 2
14 11894-G1 WIRE ...ttt it et teaenonesssonsnnnesssesnnnannnens 1 1
15 00702-G2 NUT, 5/18 — 18 .. ittt it e e teternnraronoranonsnensansnans 12 |12
16
17
18
19 00565-G8 WASHER, LOCK, 5/16 .. iviriiinerarerrenrensnretssesancnenans 4 | 4
20 00702-G2 NUT, 5/16 — 18 . .iviiiirireieirinennnernroeennnsnronenanans 4 14
21
22 15736-G1 BATTERY HOLD DOWN .. . iiti it irir it ivsoneneronsnsneannas 2 2
23 15734-G2 = 2 2
24 00559-G8 | WASHER, 5/16 .....ciouuiiiiiiiiiiii ittt iiiineenenneresens 2 2
25 | 00565-G8 | WASHER, LOCK, 5/16 +..'uvvennneeeinnnneeinnn. IO 2 |2
26 | 00702-G2 | NUT, 5/18 = 18 .''''vitrrieieeeeeeeeenniieneeneeriinaeeas | 2 ]2
27
28 23544-Gt CLAMP, NYLON, DOUBLE .. .... ittt ittt iiientrsntranansnans 4 4
29
30 00567-G8 WASHER, LOCK, EXTERNAL TOOTH, 5/16 ........ccivivinineneenss 2 2
31 00532-G3 NUT, 5/16 — 18 ...ttt ittt ittt eee it nrnennnasasaansnnnns 4
32
33 22344-G1 WIRING HARNESS, CHARGER CONNECTOR (XI-300/500 VEHICLES ONLY)
(INCLUDES ITEMS 34 — 38) ...iiiiiiritrernrennnnannrsnnnnnens 1 1
34 22349-G1 R (0 e 1 1
Pg. M-7 EZG 0NN 9/05/91

T MOI-E]



POWER WIRING ELECTRIC POWERED VEHICLE
SOLID STATE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g g
% Indicates a component that is not available as an individual part. : z
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
35 22349-G2 WIRE (CR#) titiiiiiiii ittt iinrinsenenesoesnssaennnaanns 1 1
36 18782-G1 CONNECTOR 1 itiitittiitten it tinstnsansnneassneonanannnns 1 1
37 22351-G1 LOOM, FLEX ittt iiiiiiniastetnsnsarannanonnnns 1 1
38 16172-G1 CLAMP, NYLON ... ittt it iittnntnnssnrsnssnsonssnnenss 2 2
39 25772-G01 WIRING HARNESS, DIRECTION SELECTOR (INCLUDES ITEMS 40 - 45) . | 1 1
40 25559-G04 WIRE (S1) ittt ittt it ittt ettt ittt saaniannns 1 1
41 25559-G02 WIRE (A2) ittt ittt iettnreeeeesenrnesneansnnans 1 1
42 17618-G1 CLAMP, NYLON (BLACK) .. ..iviiniiiereninnrenrsnsenenasanas 5 5
43 25559-G03 WIRE (82) ...vii it ittt 1 1

44

45 25559-G01 WIRE (A1) ittt ittt it tieenetnnsnrononnsnannnss 1 1

46 17421-G1 IGNITION SWITCH KIT (INCLUDES ITEMS 47 - 49) .......civvivurnns 1 1

47 17137-G1 O 1 1 1

48 17063-G1 IGNITION KEY ..\ttt ittt iitanteen i iannnnaeanssnn 1 1

49 00568-G6 WASHER, LOCK, EXTERNAL TOOTH, 3/4 ... vt iiiiniinnnnnss 1 1

50

51 17618-G1 CLAMP, NYLON ittt ittt ieetiennrrantsenasssnansannasans 2 2
*¥k CURRENT INDICATOR . .ottt itiintensentenssnsensnosonsansansns NA |NA
¥k BATTERY TESTER (DISCHARGE MACHINE) ...........ovvviiinennn. NA |NA
%% HYDROMETER ... ittt ittt ieititetaenrraentonensonatsanans NA |NA
Kk OHM METER (MULTI-METER) ....iiiiiiiiiiiinnnnraeeannsnnnsas NA |NA

sk SEE APPENDIX FOR SERVICE ACCESSORIES AND SPECIAL TOOLS
9/05/91 EZGOLEUTN Pg. M-8

[T MOI-[E]



REAR AXLE ELECTRIC POWERED VEHICLE

Pg. N-1 EZGOMENTT 9/05/91



REAR AXLE ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g g
% Indicates a component that is not available as an individual part. : z
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTYy

1 XXXXK-XX WHEEL BRAKE SET (SEE SECTION U FOR PART NUMBER

AND QUANTITY) L.ttt ittt iiiiiirereaenreronensneneaarananns 1 1

2

3 25283-G1 REAR AXLE ASSEMBLY (INCLUDESITEMS 4 - 13) .......ccvvuvnn.. 1 1
4 25228-G1 COVER it i i i ittt isnrarnearenrnensearannens 1 1
5 25227-G1 WASHER Lo i i i i it e et et e e 1 1
6 25226-G1 PLUG, FILL / CHECK ...t i ittt ittt iie e ineenarnneeannanans 1 1
7 25229-G1 VENT, VALVE .. i ittt ittt tietantenrnneensnasansnanss 1 1
8

9 20377-G4 SHAFT, AXLE, PASSENGER'S SIDE .. .....c0vtiuenrneneanrenns 1 1
10 20377-G3 CSHAFT, AXLE, DRIVER’S SIDE . .....vitiientirnennrneannnnann 1 1
11 15114-G1 BEAL, AXLE ittt ittt ittt e e it e 2 2
12 16113-G1 RING, RETAINING . .......c0iriiiitiiinrnrnrenaneneananennns 4 | 4
13 15112-G1 BALL, BEARING, AXLE .. ......ciitirrninrnrnnaneneanrnenenn 2 2
14

15 15485-G1 WASHER, 20 MM ... . i ittt ittt cieeeentnrnananans 2 2
16 15487-G1 WASHER, BRAKE DRUM, 5/8 ... \vuvntrtneneeenneeenrnenenenenns 2 2
17 15483-G1 NUT, SLOTTED, 5/8 — 18 ... .. iiiiiiiiieeiernrenanrnenennnnans 2 2
18 10387-G1 Piid, COTTER, 1/8 X 1 1/2 LG, .o i it iieinninneenrnneeaenneaans 2 2
19 12091-G1 CAP, SPINDLE ... ittt ittt ittt inieeaeannnennnsnoansnans 2 2
20 »
21 XXXX-XX MOTOR (SEE SECTION L FOR PART NUMBER AND QUANTITY) ....... 1 1
22 00559-G7 WASHER, 1/4 .. ittt iittieetiintiaenaeonrenssasaaesnsaas 3 3
23 00565-G7 . | WASHER, LOCK, 1.4 ... .. ittt iiinennns P 3 3
24 00797-G2 'S_CREW. 14 - 20 X 1 174 LG, oo ittt ittt i e et innenenennnnnnns 3 3
25 | 24261-G1 | BUMPER, SPLINE ......eennennteteenenneeeeeeeaaeneeens 1|1
26 24939-G1 ADAPTOR, SPINDLE CAP .. ...ttt it ettt iiinenrraraenonnenens 2 2

9/05/91 EZGOLET] Pg. N-2

[ | IN[1]-]E}



ELECTRIC POWERED VEHICLE

REAR SUSPENSION COMPONENTS

‘€€ WALl AQV ‘#¥ NHHL OY ANV

2€ NYHL 92 SW3ALl LINO - JIOIHIA 133HM ¥
“IvOILN3AI QIS SH3IAIHA "“NMOHS 3dIS H3ON3ISSvd

FTOIHIA 133HM ¢

9/05/91
[ 1 fol1]-lE]

EZGOLIEUED

Pg.O -1



REAR SUSPENSION COMPONENTS

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g g
% Indicates a component that is not available as an individual part. : 3
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
1 20398-G1 LEAF SPRING ....viitiiinnrenrrnecnsennsasensnnsonesnsansnnas 2 |2

2 11645-G2 LEAF SPRING, HEAVY DUTY ... iiiniininiiitnrnenvnannnonnnnnes 2
3
4
5 19675-G1 SPRING SHACKLE (INCLUDESITEMS 6 -8) ........cciivieennennnn 2 |2
6 * STUD PLATE, SHACKLE ......ciiiiurinenirannrnennnronnnens 2 |2
7 X PLATE, SHACKLE ... .iitniiiinennennennssoneansanenannnnes 2 12
8 19676-G1 NUT, LOCK, 3/8 - 24 ... ittt aenttnensnonnenns 4 | 4
9
10
11 20098-G1 BUSHING, RUBBER ....iviieieanncesnerennrncncenansnsnnsons 12 |12
12 15727-G1 BOLT, SHOULDER, 3/8 = 16 .. .ovviitntiiiiiiiiininnnnnnnonenans 2
13 00566-G1 WASHER, LOCK, 3/8 ...\ iteiiiiiiiintecntniineneasasnenannsns 2
14 00532-G5 NUT, 3/8 = 16 oiviiiin it iiitnrneeneenieinansonesnannnenns 2
15
16 20278-G1 SHOCK ABSORBER .. ...t tiitierentinetnennennesneaesnasanennns 2 | 2
17 20279-G1 SHOCK ABSORBER, HEAVY DUTY ... ...ttt iiiiiiinianeenansns 2 2
18 00428-G4 SCREW, 3/8 =16 X 2 1/2LG. .ot vviriiintiiiniinennennenannnns 2 |2
19 00560-G1 WASHER, 3/8 . iiiiiinin ittt it iinteeanonsenssneenannneos 2 |2
20 00550-G5 NUT, LOCK, 3/8 = 16 ... uviiriiunrnensnrenenrasnssanesnenonsss 2 |2
21 10435-G1 WASHER, SHOCK ABSORBER . .....cottiievinnrnnronenernannnens 4 1 4
22 10194-G1 BUSHING, SHOCK ABSORBER ... .cvvvvrnnrneninvnnonnnensvonans 4 | 4
23 00532-G6 NUT, 3/8 — 24 .. it ittt ittt iieenraeasnrannnsans 2 |2
24
25 _
26 14770-G1 STABILIZER BAR SPRING BRACKET ASSEMBLY (INCLUDES ITEMS 27-32)| 2 X
27 00532-G5 L G 7 - T - P 4 | X
28 10435-G1 WASHER, SHOCK ABSORBER . ... ..iiviiiiiiinnennnnronannnn 4 | X
29 10194-G1 BUSHING, SHOCK ABSORBER . ... .otiiivtetnenreenosnenensan 4 | X
30 10840-G3 SPACER ..ttt i i ittt s 1 | X
31 10579-G6 ROD, THREADED .....iitiinneneeeeenennnosaarsnessaenannns 1 X
32 17141-G1 BRACKET, SPRING RETAINER .........c. ittt 1 X
33 17034-G1 PLATE, SPRING RETAINER . ........iiiiiiiieiiiearsterennnnoanss X 2
34
9/05/91 EZGOLENT Pg. O-2

[ 1 Io]1]-]E]



REAR SUSPENSION COMPONENTS

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. o | o
When ordering parts, please specify the model and serial number of the product. § E
% Indicates a component that is not available as an individual part. : z
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
35 12058-G2 PU” BOLT, AXLE ...t ititi i ieeisiossasanooesasansnacnranosns 4
36 00532-G5 NUT, 3/8 = 16 ottt itiineeeeetrnsoanintsssennsossansonsnas 8 | 8
37 00566-G1 WASHER, LOCK, 3/8 .. iiitiiiitiitinreeceneencessansnaeansnns 8 8
38
39
40 11640-G1 BRACKET, STABILIZER BAR . ......iiiiiiiiiiititatsarierararanns 2 | X
41 17284-G1 STABILIZER BAR ASSEMBLY (INCLUDES ITEMS 42 -43) ............ 1 X
42 11155-G1 BUSHING, STABILIZER . ... ..ot iiiiitenrnnennenneanennnnunas 2 | X
43 b 3 BAR, STABILIZER .. ...covitiitirrronrntsonsartosennsossanss 1 X
44 11027-G4 NUT, LOCK, 5/16 ~ 24 ... ... ittt serenennnisonaneasanssas 4 | X
Pg. O-3 EZGOIENE 9/05/91

[ 1 O]1]-]E]



REAR SUSPENSION COMPONENTS ELECTRIC POWERED VEHICLE

9/05/91 EZGOMETT Pg. O-4
MTeI-E



RESISTOR COIL AND HOUSING ASSEMBLY ELECTRIC POWERED TRUCK

Pg. P-1 EZGOLEE 9/05/91



RESISTOR COIL AND HOUSING ASSEMBLY ELECTRIC POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. § g
% Indicates a component that is not available as an individual part. : z
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
1 23319-G1 RESISTOR COIL ASSEMBLY (INCLUDESITEMS 2 - 17) ........ovvut, 1
2 25174-G1 PANEL, RESISTOR ... ..ittitiinrenrnnrnscarsonsonsansonsas 1 1

3
4 24904-G1 RESISTOR COIL ASSEMBLY (INCLUDES ITEMS 5-26) ........... 1 1
5 24903-G1 RESISTOR BOARD ASSEMBLY (INCLUDES ITEMS 6 - 17) ..... 1 1
6 00660-G8 WASHER, FLAT, STAINLESS STEEL, 5/16 ............... 8 8
7 00685-G9 SCREW, 5/16 - 18 X 2 LG. .. ..iiiiiiiierernrnnnnnnss 4 |4
8
9 00664-CG8 WASHER, LOCK, STAINLESS STEEL, 5/16 .............. 8 8
10 51401-G1 NUT, HEX, 5/16 — 18 .. ... ittt iiiiiiiiiinntiannnnnns 4 4
11 00907-G3 WASHER, FLAT ...ttt ittt ieteenennennsonnas 8 |8
12
13 18811-G1 BOARD, RESISTOR . ......iiiiiiiiniierninrnsernannss 1 1
14
15 23293-G1 COIL, RESISTOR, LIGHT .. ... ..ottt iiiieiiieens 1 1
16 23294-G1 COIL, RESISTORMEDIUM . ...ovviiiiieiniiiiencnnnnnss 1 1
17 23295-G1 COIL, RESISTOR, HEAVY ... iiiiiiiiiiiiieeninnennes 1 1
18
19 18814-G1 SHIELD, RESISTOR ...t tivinirniinnennenrnnsensnnnnnsas 1 1
20
21 00661-G8 SCREW, 1/4 - 20 X 1 LG. i itiiiiiiiniiinnsinnnnnensnns 4 14
22 00664-G7 WASHER, LOCK, STAINLESS STEEL, 1/4 ..........ccvvun, 8 8
23 22951-G1 SUPPORT, STRIP .. iiiiiiiiiniininnnnenransensenennens 4 | 4
24 00883-G1 - | NUT, 174 = 20 ..ottt it inaannns e 4 | 4
25 .
26 00544-G1 NUT, 174 = 20 .ottt it ittt e et e 4 | 4
27 00661-G8 SCREW, 1/4 =20 X 1 LG. ttvvtiienitniinnenernnenreneansnns 4 1 4
28
29 00565-G7 WASHER, LOCK ... ittt ittt ittt it e ensnasannanas 4
30 00559-G7 WASHER, 1/4 ..ttt ittt itniiaetenenronenasnannnns 8 |8
31 00883-G1 [ P = 2 4
9/05/91 EZGOLEUT Pg. P-2



SOLID STATE CONTROL MODULE ELECTRIC POWERED VEHICLE

Pg. R-1 EZGOLENTT 9/05/91



ELECTRIC POWERED VEHICLE

SOLID STATE CONTROL MODULE

NMOHS Sv aaiNago 39 1SN 3a01ad NO anI H3aAs

EZGOMEEE] Pg. R-2

9/05/91

{ 1 IR]1]-IE]



SOLID STATE CONTROL MODULE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.

ELECTRIC POWERED VEHICLE

3 WHEEL
4 WHEEL

ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
1 * ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 -65) . | 1 | 1
2 | 20972-G1 CONTROL BOX, LDl + e s e tvtereereeneeeenaennannennenaaneens 1|1
3 | 00414-G5 SCREW, 1/4 = 20 X 5/8 LG. +rvnernernennernennannenaennens 3 |3
4 | 00561-G7 WASHER, 174 .+ e\ttt tteaie e eieeteeeeieetaenaenraneens 4 |4
5 | 11027-G2 NUT, LOCK 174 = 20 ..t vt it ereeeeeeeeneenaenenneenns 4 |4
6 | 23793-G3 WIRE, (SOL = BLH) +vuevrernernennnenenn. P 1|1
7 | 23793-G4 WIRE, (M= C) vevrerrnrrnannannnnnn. e 1 |1
8 | 23793-G1 WIRE, (SOL = BH) & tvrevreeeeneeriennenennennanneneennens 1|1
9 | 24021-G1 WIRE, (BLACK) . ttttteneineineeneeraenaenaanaenaenaennens 1 |1

10 | 25949-GO1 VARISTOR, MOV .. ttiittete ettt iie et e eeieeeanneens 1)1
11 | 00414-G6 SCREW, 1/4-20 X3/4 LG + e vttt ieeeennenaennenaennannens 1 11
12 | 00270-G5 SCREW, 5/16 = 18 X 5/8 LG. «.euevnernernrnnannennennennens 4 |4
13 | 11027-G1 NUT, LOCK 5/16 = 18 .\ vttt iteereeneereetaenannaanaenees 4 |4
14 | 11845-G§ CLIP, CABLE ..ttt ete e eeiee e e e eeeneeteeeaenaeenns 1 11
15 | 20468-G1 SOLENOID vttt ettt ettt ettt e e 1 |1
16 | 30353-G1 17 o] =3 1|1
17 | 21764-G1 RESISTOR vttt vttt eeeteeee e eeeseenaenreneeneennen 1|1
18 | 00526-G4 N0 1 2 |2
19 | 00565-G§ WASHER, LOCK #10 .+ .t vevrerrerneeneeneeneensenenneenenns 2 |2
20 | 00565-G8 WASHER, LOCK 5/16 .\t tvee e veerneneeanannennennenennns 2 |2
21 | 00544-G4 NUT, JAM /16 — 24 ..\ttt et e e ieeeeineaennannennen 2 |2
22 | 23603-G1 BRACKET, MOUNTING ..\t etvetreereeneeneennennnnnennennns 1|1
23 '
24 | 11027-G2*~ NUT, LOCK 174 = 20 .\t ete e eie e eeeneeanenaennennens 2
25 | 00414-G4 SCREW, 1/4 = 20 X 1/2 LG & 'evuerereenneneennennnneennnns 2
26
27 | 22587-G5 | ROD, ADJUSTABLE ASSEMBLY (INCLUDES ITEM 28-30) ............ 1 |1
28 | 00526-G4 NUT, #10 = 32 &\ttt e eie e e e e eeeraeeaeaannenaennn 2 |2
29 | 24465-G1 10) 01 (=) H 2 |2
30 | 23722-Gi ROD, CONTROL &t ttvtteneeeeereenennaeneenennennans 1 |1
31
32
33 | 00661-G8 SCREW, STAINLESS STEEL 1/4 = 20 X 1LG. +vvvvvvvvenennnn. 4 |4
34 | 00559-G7 WASHER, 1/4 ..o\ i ittt ettt e e e e e e e eeenns 4 |4
Pg.R-3 EZGOLEWT

|| IR11]-]E}



SOLID STATE CONTROL MODULE

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g g

% Indicates a component that is not available as an individual part. : z

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy
35 00565-G7 WASHER, LOCK, 1/4 . .. it ittt i iies s iieseananssnanes 4
36 00532-G1 L S o 4
37
38 25331-G1 7O Y o 1 1
39 00526-G4 L R T 0 7 2 |2
40 00565-G5 WASHER, LOCK #10 ... ittt iiiii it iniieenninsnransennss 2 |2
41 24479-G1 BALL, BALL JOINT ...ttt ittt ittt iitneiiiiesnnensnsesnsnenns 2 2
42 11098-G9 NUT, LOCK 5/168 — 24 .. .. ittt ittt ittt cn i iinnsaens 1 1
43 15944-G3 BALL, BALL JOINT, 5/16 .. ..ottt iiiit ittt iiiienniannesanns 1 1
44 10387-G3 PIN, COTTER ...ttt it ittt ettt iasanareenssennnns 1 1
45 00559-G8 WASHER, 5/16 ... ittt ittt iiietreretannssenansnnanss 1 1
46 24621-G1 WASHER, NYLON ... .. ittt i ittt iiteenastnenssananas 2 2
47 25328-G1 ROD, PIVOT ittt iiitiennienntienneannnenntsoosnnsenanenns 1 1
48 14390-G1 NUT, 3/8 — 24 .. i ittt it it ciea e eneneas 2 |2
49
50
51
52 00150-G4 SCREW, & ittt i i e e e i e e 3 13
53 00559-G8 WASHER, FLAT ..ttt ittt eennetsnerssnansonnsssnanss 3 3
54 00565-G5 WASHER, LOCK #10 ... ittt ittt iiiiie i nnnreneans 3 13
55 00526-G3 NUT, #10 — 24 . i i it ittt i ettt anenns 3 13
56
57
58
59 25399-G1 POTENTIOMETER ... tititie ittt tieneinrintieennennanns 1 1
60
61 00525-G1 NUT, #8 — 32 ittt ittt ittt iiasntannenensannns 1 1
62 00567-G4 WASHER, LOCK, EXTERNAL TOOTH #8 .........cciiiirennnens 1 1
63 00559-G4 WASHER, #8 .......ccciiiiininnenn. e 6 | 6
64 00955-G1 STAND OFF ...ttt ittt it ietattnneessnaesaneecsnnnns 1 1
65 00565-G3 WASHER, LOCK #B ...t iiiiiiiiniiinnrerantarnenensnonans 2 |12
66 00525-G5 NUT, 26 — 32 .ttt ettt ir ettt eteataaeriannsnnasnss 2 |2
67 00138-G8 SCREW, #6 - 32 X 1 LG, .ot iiiiiiiiiiiinniintnenencasenns 2 |12
68 10606-G5 MICRO SWITCH .. ittt ittt iiiieieiaen i iasrtannanes 1 1
EZGOET Pg.R-4



SOLID STATE CONTROL MODULE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.

ELECTRIC POWERED VEHICLE

3 WHEEL
4 WHEEL

ITEM|( PARTNO. |1 2 3 4 5 DESCRIPTION QTY
69 00567-G3 WASHER, LOCK, EXTERNAL TOOTH #6 ..........ccivivvennnnn 2 2
70 13514-G1 SCREW, BRASS #6 - 32 X 7/32LG. ..ot ivvinriinnevinnnnnan 2 2
71 14628-G1 FASTON=TAB ...ttt ittt iiireeratnetesrnasasananensns 1 1
72 23975-G1 WIRE, (ORANGE) ...... ittt ittt iiernrenananans 1 1
73 24019-G2 WIRE, (BLUE) . ..ottt ittt ittt it iaearersanneanans 1 1
74 17064-G1 TERMINAL, PUSH ON ...ttt iiiii it i et iiiien e nsaanas 3 3
75 17618-G1 CLAMP, NYLON ...ttt ittt it ie e iineanrnaanaans 1 1
76
77
78 23723-G2 COVER, SPEED CONTROL ..ttt iiiitetetononensraranennnsaes 1 1
79 16469-G1 WASHER, FENDER ... .. ittt ittt iiiitnnnnenens 1 1
80 00106-G6 SCREW, #12-24X3/4 . .. ittt i ittt it iee e 1 1

Pg.R-5 EZGOLEUTT]



SOLID STATE CONTROL MODULE ELECTRIC POWERED VEHICLE

9/05/91 EZGOMEE Pg. R-6



SEATS AND BAG HOLDER ELECTRIC POWERED VEHICLE

S- 1 EZCOETE 9/05/91



SEATS AND BAG HOLDER

ELECTRIC POWERED VEHICLE

44 INCLUDES ITEMS 49,54-61
45 INCLUDES ITEMS 50,54-61
46 INCLUDES ITEMS 51,54-61
47 INCLUDES ITEMS 52-61

9/05/91

EZEOLEGET



SEATS AND BAG HOLDER

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.

ELECTRIC POWERED VEHICLE

3 WHEEL
4 WHEEL

ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTyY
1 24115-G2 | BACK REST ASSEMBLY, WHITE (INCLUDES ITEMS 6, 11 - 14) ....... 2 2
2 24115-G6 BACK REST ASSEMBLY, OYSTER (INCLUDES ITEMS 7, 11 - 14) ...... 2 2
3 24115-G7 BACK REST ASSEMBLY, TAN (INCLUDES ITEMS 8, 11 - 14) ......... 2 2
4 24115-G8 BACK REST ASSEMBLY, GRAY (INCLUDES ITEMS 9, 11 - 14) ........ 2 2
5
6 14371-G1 COVER, BACK REST CUSHION, WHITE ..........covivinnennnn. 1 1
7 14371-G4 COVER, BACK REST CUSHION, OYSTER . ........cvvviiinennnnns 1 1
8 14371-G5 COVER, BACK REST CUSHION, TAN ......civiiiinivnnnnrnnnnes 1 1
9 14371-G6 COVER, BACK REST CUSHION, GRAY .. .....iiiiiivenenvnnann. 1 1

10
1 25433-G1 CUSHION FOAM, BACKREST ......cciiiiiiiiiiiiininnenenns 1 1
12 19226-G1 PLYWOOD SEAT BACK . ... ittt ittt i iinirinnenannss 1
13 X NUT, TEE ... e e e it a e ae s 2 2
14 X STAPLE, FLAT .ttt ittt ittt iia ey 60 |60
15 00924-G6 SCREW, SELF-TAPPING, STAINLESS STEEL, #8 — 156 X 3/4 LG. ...... 4 | 4
16 19056-G3 COVER, BACK REST, BLACK . .....iiiiiiiiiiiiniinennrnenannnes 2 2
17 00666-G6 SCREW, SELF-TAPPING, STAINLESS STEEL, #10 - 16 X 3/4 LG. ..... 4 | 4
18 00414-G8 SCREW, 1/4 =20 X 1 LG, ittt ittt ittt iiieniennennes 4 | 4
19 00661-G8 SCREW, STAINLESS STEEL, 1/4 - 20 X 1 LG., FREEDOM ONLY ...... 4 | 4
20 00565-G7 WASHER, LOCK, 1/4 .. ittt ittt ii e iineennnnaanns 4 |4
21 00664-G7 WASHER, LOCK, STAINLESS STEEL, 1/4, FREEDOM ONLY .......... 4 | 4
22 00559-G7 WASHER, LOCK, 1/4 .. i i it ittt iiiinensanans 4 | 4
23 00660-G7 WASHER, STAINLESS STEEL, 1/4, FREEDOM ONLY ...........c.... 4 | 4
24 00763-G4 | SCREW, TRUSS, 6/16 - 18 X 1 1/2LG. .......ccoiiiiiniiinnnn, 2 2
25 00762-G4 SCREW, TRUSS, STAINLESS STEEL, 5/16 - 18 X 1 1/2 LG.,

FREEDOM ONLY ..ttt ittt et iatantnensntioannnsnnans 2 2
26 16924-G2 SEAT BACK BRACKET AND BAGHOLDER . .....ivvviiinnearnnnnnns 1 1
27 14643-G2 EXTRUSION, VINYL ..ottt ittt it it iee e eseanansenns 1 1
28 15902-G1 STRAP, RETAINER . .....c.iiiiiiii ittt iiiiiernnrnsenernsoans 1 1
29 16610-G1 ANCHOR, PLATE ... ..ttt ittt iinineninenssnsenes 1 1
30 17226-G1 o 2 2
31 16920-G1 RETAINER, STRAP ... .. ittt ittt iiseansncarensnes 2 2
32 15058-G1 RIVET, ALUMINUM BLACK .. ... ittt it ittt inieannnens 4 | 4
33 16935-G1 L R I = 4 | 4
34 00439-G6 SCREW, LOCK, 5/16 - 18 X 1 3/4LG. ...covviiiiiiiiiiiinennenns 4 | 4

S-3 EZGOLEE 9/05/91

| IS[1]-]E]



SEATS AND BAG HOLDER

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g g
% Indicates a component that is not available as an individuat part. : z
ITEM| PARTNO. {1 2 3 4 5 DESCRIPTION QTY

35 00685-G7 SCREW, LOCK, STAINLESS STEEL, 5/16 - 18 X 1 3/4 LG.,

FREEDOM ONLY Lottt ittt iitteeenrenenneenennnenennenns 2 2
36 11027-G1 NUT, LOCK, 5/16 — 18 ... .ttt itiiintetenenenrensnteennnnns 4 | 4
37 00891-G3 NUT, LOCK, 5/16 — 18, FREEDOM ONLY ........cciviveennennnnnn 4 | 4
38 | 00427-G4 | SCREW, 3/8 = 16 X 1 1/2LG. .''vnerneineinnnnnnnnnn.. DU 2 |2
39 00665-G4 SCREW, STAINLESS STEEL, 3/8 - 16 X 1 1/2 LG., FREEDOM ONLY .. | 2 2
40 11027-G5 NUT, LOCK, 3/8 — 168 ..ottt ittt et itren i neerennnens 2 2
41 00891-G5 NUT, LOCK, 3/8 — 16, FREEDOM ONLY ...........vvivenrinenn.. 2 2
42
43
44 | 24077-G2 | SEAT BOTTOM ASSEMBLY, WHITE, (INCLUDES ITEMS 49, 54 - 61) ... | 1 | 1
45 24077-G6 SEAT BOTTOM ASSEMBLY, OYSTER, (INCLUDES ITEMS 50, 54- 61) .. | 1 1
46 24077-G7 SEAT BOTTOM ASSEMBLY, TAN, (INCLUDES ITEMS 51, 54 - 61) .... 1 1
47 | 24077-G8 | SEAT BOTTOM ASSEMBLY, GRAY, (INCLUDES ITEMS 52 - 61) ...... 1 |1
48
49 15146-G1 COVER, SEAT BOTTOM CUSHION, WHITE ..........cccvvvun.. 1 1
50 15146-G2 COVER, SEAT BOTTOM CUSHION, OYSTER ......cvcvvenvnnn.. 1 1
51 15146-G3 COVER, SEAT BOTTOM CUSHION, TAN ........covvvuvenunnnns 1 1
52 15146-G4 COVER, SEAT BOTTOM CUSHION, GRAY ........civuvennnnnnn 1 1
53
54 25432-G1 CUSHION FOAM ...ttt ittt ieeie i it iienernenenrannnss 1 1
55
56 11394-G1 WEBBING ... ittt it ittt et ittt 1 1
57 17113-G1 | TRIM, VINYL Lttt ittt ittt iteieneeernnennennnnns 1 1
58 % [ STAPLE o 24 |24
59 b3 S ] Y 4 | 4
60 * STAPLE, FLAT ittt ittt ittt it et tn et itnreraenenrnnnnas 110 |110
61 17074-G1 SOILING SLAB ...ttt ittt ittt et iie e rnenrnrnnnnes 2 2
62 12441-G2 PLYWOOD, SEAT BOTTOM . ... . ciiiiiiit it iiietrnennnnnnnn 1 1
63 18250-G1 BRACKET, SEAT HINGE . ......iititiritinenenrnreennenonrnnnns 2 2
64 00114-G6 SCREW, SELF~TAPPING, 1/4 = 10 X 3/4 LG, «vneveernernnnannnss 4 | 4

9/05/91 EZGOIEUT S-4

[ | IS[1]-IE]



ELECTRIC POWERED VEHICLE

STEERING

P By
cl

~ e

WVL3A 133IHM ONIHIILS

. 4S-8% SW3LI SIANTONI ¥
o ¥¥ W31l S3ANTONI £
« (NHOH LNOHLIM ST1DIHIA)
£5-€2 12 -Gk SW3Ll S3ANTONI +i
(NHOH HLIM ST1DIHIA)
£$-Gl SW3Ll S3ANTONI €1
$-2 SW3Ll S3ANTONI 2

9/05/91
[ | IT]1]-]€E}

EZGOLEEE

Pg. T-1



STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.

ELECTRIC POWERED VEHICLE

3 WHEEL
4 WHEEL

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
1 27102-G1 PLATE, SCORECARD HOLDER ASSEMBLY (INCLUDES ITEMS 2 - 5) ... 1 1
2 18409-G1 CLIP, SCORECARD ...ttt itiittiiiitiieeeesereeeensnnnnnnns 1 1
3 18410-G1 SPRING, STAINLESS STEEL .....iitiitiiiiieiiiiinertreennnnas 2 2
4 18411-G1 PLATE, SCORECARD HOLDER .....iiiiiiiiiiiiienennneneenns 2 2
5 27101-G1 PLATE, SCORECARD HOLDER .....iiiiiiiiiiiiterrrnnennns 1 1
6 18464-G1 SCREW, SELF-TAPPING, #8 X 7/8 LG. ...\ ittt erenerennns 2 2
7
8
9 23225-G1 HUB, COVER EXTENSION . ...\t itiiiiiieineernereennnonannnnns 1 1

10
11 23172-G1 WHEEL, STEERING ...ttt it ittt ittt iitenernreeannnnns 1 1
12 14390-G2 NUT, LOCK, 5/8 = 18 ...ttt it iiiiiiiiieeneeeeeeansonnnnnnnns 1 1
13 19152-G3 STEERING UNIT ASSEMBLY (VEHICLES WITH HORN - INCLUDES

ITEMS 15 = B7) i iiiiii ittt it iiennseeeennonnnosossennnnnens 1 1
14 19152-G1 STEERING UNIT ASSEMBLY (VEHICLES WITHOUT HORN - INCLUDES

ITEMS 15 = 21, 23 — 57 it ittt it ittt ttnnnnnasssetennonnnens 1 1
15 17163-Gt STEERING, SHAFT ASSEMBLY (INCLUDES ITEMS 16 - 20) ....... 1 1
16 SHAFT, STEERING ......0vitiettirennnonroearenennneeness 1 1
17 PIN, DOWEL, 1/4 .. ittt ittt oreersnnennnneness 2 2
18 COUPLING o i ittt ttiiiiiiiitiiieeeanenrnensnnennnnnnnns 1 1
19 WASHER, THRUST ... ittt ittt ittt et i rtettsnnnnnnnnnens 1 1
20 PINION, STEERING ... ..ttt ivrinneterreennnnneaseeons 1 1
21 19153-G1 STEERING COLUMN UNIT .. it iiiiiittirrronnonnsoeenonnnns 1 1
22 19163-G4 STEERING COLUMN UNIT ...t iiiiiitterrennnennseeonsonnns 1 1
23 ) FITTING, GREASE . .......cii i ittt ittt eennnnns e ee e 1 1
24 00448-G8 SCREW, 5/16 = 24 X 1 LG, .. ittt i iitivnnenereeeanonnns 4 4
25 00565-G8 WASHER, LOCK, 5/16 .. ittt it ittt ittt nennnnnnns 4 4
26
27 17140-G1 SLEEVE ..ttt ittt et eesenanataeretnansneesennnennns 1 1
28 17161-G1 BUSHING AND SEAL .. .iitiiitiiitteiiinennneeronsnnonnnnsns 1 1
29
30
31
32 51294-G1 WASHER, WAVE TYPE, SPRING ......civiirrriiiiiinenannnnns 2 2
33

9/05/91 EZGOEET Pg. T-2

[ 1 [T]1f-]E]



STEERING

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. ala
When ordering parts, please specify the model and serial number of the product. § E
% Indicates a component that is not available as an individual part. z z
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy
34 23279-G1 GEAR REDUCTION ... ittt iiiitnnnionnesanoesantssnnnesss 1 1
35 13059-G2 WASHER, THRUST ..... st 1 1
36
37 19154-G1 GASKET, HOUSING . ... iiiiiiiiiinniiinnriinisseniosennanes 1 1
38 17618-G1 CLAMP, NYLON ...t iiiiiiiiiiiittintienntnneasonassnnnans 1 1
39
40
41
42
43 13097-G1 HOUSING ASSEMBLY (INCLUDES ITEM 44) .. ......civivinnvnnnn 1 1
44 13570-Gt COVER, RACK .. ittt ittt iieniinnesenttannssananens 1 1
45 156407-G1 RACK AND ROD ASSEMBLY (INCLUDES ITEMS 48 - 57) ......... 1 1
46
47
48 18456-G1 FITTING, GREASE ......cciitiiiiiiiiiiiiiiieiiiecnnnenns 1 1
49 50641-G1 RUBBER BOOT, TIERODEND .......ciiiiiiiininnrnensnns 1 1
50
51
52
53 17617-G1 BELLOWS ittt it iitietet ittt et 1 1
54
55 11391-G1 CLAMP, HOSE ... .tiiiiiivnrnnintronrsaronsnnconsnnnas 1 1
56
57 50209-G1 - | NUT, SLOTTED, 7/16 — 20 ... .ot iiiintn i iinenenennannas 1 1
58 10387-G2 RIN, COTTER, 3/18 X 1 LG. ..t iitiiiiiiii it iiiiinincnrntaennns 1 1
59
60 00276-G6 SCREW, 5/16 =24 X 3/4LG. ... ittt it iiiiiii e iiinnsannens 3
61 00565-G8 WASHER, LOCK, 5/16 ... ittt ittt i i iienrinnninaneens 3
Pg. T-3 EZGOMERT 9/05/91

[ | {TI1]-]E]



STEERING ELECTRIC POWERED VEHICLE

9/05/91 EZ2GOMEI Pg. T-4



ELECTRIC POWERED VEHICLE

WHEEL BRAKE

Mv1i3ag yalsnrav

I1JIH3A 40

Hv3ay

ve

.

AT0H3A 40
LNOH4

(NMOHS 3QIS S.H3AINQ)
SANVHE ONILSNraV-413S

0€-01 SWAL! SIANTONI - 6
0€-¥l‘8-2 SWALI SIAMONI - |

SNOLLONHLSEO 40 Hv31D ANV
Hvad aHvMOL aN3 HDNO1
HLIM DNIHdS H3L1SNray 1IV.LSNI

Hv3Y S30v4 INOHd4 S30V4
SAYM1V SAYMIV

JOHS SIHL JOHS SIHL

A

3T0IHIA FTOH3A
40 Hv3d 40 1NOHd

9/05/91
[ 1 JuT1f-lE]

EZGOLEIT

Pg. U-1



WHEEL BRAKE

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g E
% Indicates a component that is not available as an individual part. : z
ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTY

1 22997-G2 BRAKE ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 2 - 8,
{0 ) 1
2 22518-G1 BACKING PLATE, PASSENGER SIDE .........ccvvivrnennannns 1
3 23360-G1 ADJUSTER, PASSENGER SIDE . .....cvvvvrrreennnroeananannns 1
4 23357-G1 LEVER ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 5 - 8) ... 1
5 * SPRING ... it it it e e i e e et e e 1
6 ¥ g 1 P 1
7 X WASHER, SHOULDER . .......cccvitiinnrnenrnoensnenennsn 1
8 23536-G1 SPRING, TORSION, PASSENGER SIDE ........vvvivvinennnnnn 1
9 22997-G1 BRAKE ASSEMBLY, DRIVER’S SIDE (INCLUDES ITEMS 10 - 30) ...... 1
10 22519-G1 BACKING PLATE, DRIVER’S SIDE . ....ccvvivrerrnreeeannnonens 1
11 23361-G1 ADJUSTER, DRIVER'S SIDE . .......c.civiirinenrnenoanrnnonan 1
12 23358-G1 LEVER ASSEMBLY, DRIVER'S SIDE (INCLUDES
ITEMS 5 - 7 AND 13) ...ttt it ie it iitraenrarenrnenoaenns 1
13 23537-G1 SPRING, TORSION, DRIVER'S SIDE .........cciiivrivnrnnnnn 1
14 23363-G1 ADJUSTER BODY .. iiiiirr it iriereranrnrnaannennsananansas 1
15 23382-G1 WASHER .. i i ittt e e 1
16 23362-G1 WASHER, THRUST ... .ttt ittt iiiieeintrnaranennns 1
17
18 22519-G1 DUST COVER ...t iiiiiiitete e ieereenneracasanananseaaasas 1
19 23356-G1 ANCHOR BLOCK .. iiiiiitiiiiteenennrnaeaneenoenennoceans 1
20 00565-G1 WASHER, LOCK, 1/4 . ... ittt ittt ittt ineenrarnnnnns 2
21 13632-G1 L R T 4T o P 2
22
23 23359-G1 SPRING, BRAKE, ADJUSTER ..........ccvevuvu.ns e 1
24 17290-G1 SPRING, BRAKE, ANCHOR ........ciiiiiiiinnnvienennennnnns 1
25 17291-G1 SPRING, SHOE, CLAMP . .. ... ittt ieieieiennneneeeanenenens 2
26 17292-G1 PIN, TENSION ... it i i it ittt ne i eanrnnnans 2
27
28 23364-G1 BRAKE SHOE SET (INCLUDES ITEMS 29 AND 30) ...........0.n. 1
29 X BRAKE SHOE, LEADING ........covivirveennnenenernennns 1
30 X BRAKE SHOE, TRAILING ... .....ctvtiiiirerererearnnaanas 1
31
32
33 17083-G1 BOLT, 5/16 — 24 X 3/4 LG. ... .iitiretneneennneneneneenonnnnns 8
9/05/91 EZGOMEET Pg. U-2

[ | [U]1]-]E]



WHEEL BRAKE

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. |l o
When ordering parts, please specify the model and serial number of the product. 5 E
% Indicates a component that is not available as an individual part. : 3
ITEM| PARTNO. (1 2 3 4 5 DESCRIPTION QTY

34 15126-G1 NUT, LOCK, B/16 — 24 . ... .. ittt e nrnrnnreenennenennns 8

35

36

37 15485-G1 WASHER, 51/64 .. ... ittt tienenineneneinnnrenanenss

38 19186-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEM 39) .......ccvvvuennnnnn

39 19862-G1 LUGBOLT, 1/2 =20 X 1 7/32LG. .t iiiiiiiniinnnnnoansnans

40

41

42

43 XXXXX-XX | WASHER (SEE SECTION N FOR PART NUMBER AND QUANTITY)

44 XXXXX-XX | NUT, SLOTTED (SEE SECTION N FOR PART NUMBER AND QUANTITY)

45 XXXXX-XX | COTTER PIN (SEE SECTION N FOR PART NUMBER AND QUANTITY)
Pg. U-3 EZGOMENT 9/05/91

[ T JUj1]-{E]



WHEEL BRAKE ELECTRIC POWERED VEHICLE

9/05/91 EZGOMET Pg. U-4



WHEELS AND TIRES

ELECTRIC POWERED VEHICLE

o
I
I
e
<L
P —
e —
-
[4p]
FERORDCERDENNEE
T DD T T c

‘
/ l
.
/
;
iy
,
UA

TERRA G

g2

Pg. V-1

EZGDLIEWNET

9/05/91
VT



WHEEL AND TIRES

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
1 15170-G1 18 X 8.50 X 8 TIRE AND WHEEL RIM ASSEMBLY, STANDARDRIB ...... AR
2 11594-G1 18 X 8.50 X 8 TIRE, STANDARDRB ....... et esas e e AR
3 14697-G2 18 X 8.50 X 8 TIRE AND WHEEL RIM ASSEMBLY, SOFTRAC ........... AR
4 14697-G1 18 X 8.50 X BTIRE, SOFTRAC ..t iiiiiiirir i ierernnennnnnnnns AR
5
6
7 14728-G2 18 X 8.50 X 8 TIRE AND WHEEL RIM ASSEMBLY, POWERRIB.......... AR
8 14728-G1 18 X850 X8 TIRE, POWER RIB ....oiiiiiiinerrienrrnrennnnns AR
9 20258-G1 18 X 8.50 X 8 TIRE AND WHEEL RIM ASSEMBLY, TERRA GUARD ....... AR
10 20259-G1 18 X 8.50 X8 TIRE, TERRA GUARD .....iiviiinrrierrrneennnnns AR
11 15169-G1 WHEEL RIM, 1 PIECE 8.50/9.50 X 8, STANDARD
(INCLUDED INITEMS 1, 3, 7, AND 9) ... iiii ittt iiinennannnerens AR
12 11657-G1 VALVE STEM (INCLUDED INITEMS 1, 3, 7, AND S) .....ccvvnnnn, AR
13 14728-G4 18 X 8.50 X 8 TIRE AND WHEEL RIM ASSEMBLY, POWER RIB
WHITE WALL .. ittt ittt ittt tttteererensesoeeseonenennnes AR
14 14728-G3 18 X 8.50 X 8 TRE, POWERRIB WHITE WALL ............ccv.... AR
9/05/91 EZGOMEE Pg. V-2

[ 1 IVI1]-]E]



WHEELS AND TIRES ELECTRIC POWERED VEHICLES

Pg. V-3 EZGOLEWTET] 9/05/91



APPENDIX
SERVICE ACCESSORIES AND SPECIAL TOOLS

9/05/91 EZGOLEUE Appendix-1



SERVICE ACCESSORIES AND SPECIAL TOOLS
ELECTRIC POWERED VEHICLE

SPECIAL TOOLS PART NO.
CURRENT INDICATOR . oottt ittt itisienra it iasasieisesosensasusssonensacnrasassnsnnsas 16489-G2
SEAL INSTALLATION TOOL (REAR AXLE SHAFT SEAL) ... .vvviinitienennrncnranensnennsns 18739-G1
SLIDE HAMMER KIT (AXLE PULLER) ...\t tiititiiiiiiernnenenonsenrnsnsenanasncnsonannas 18753-G1
VOLT OHM MULTI-METER (VOM) . ... .iiiiiiiiiiiiiitnncanmsnacans et 51020-G2
DIPSTICK, SERVICE ...ttt ittt iiiiiiiiiaietstsanisanessssnsnssasassanssasanans 23528-G1
PAINT

CONTACT CUSTOMER REPRESENATIVE FOR COLOR SPECIFIFCATIONS AND PART NUMBERS

Appendix-2 EZGOLEUT 9/05/91






EZG0O
TEXTRON

E-Z-GO Division of Textron Inc.
P.O. BOX 388 Augusta, Georgia 30913-2699
Telephone (404) 798-4311




	
	
	
	
	
	
	
	
	
	A_Accelerator & Hill Brake Linkage
	

	
	
	
	B_Accelerator Switch Assembly
	

	
	
	
	C_Battery Charger Total Charge
	

	
	
	
	
	
	D_Body & Associated Parts
	

	
	
	
	
	
	
	
	
	
	
	
	E_Brake Linkage
	

	
	
	
	
	
	F_Direction Selector (Resistor Coil)
	

	
	
	
	F_Direction Selector (Solid State Control Module)
	

	
	
	
	G_Fork
	

	
	
	
	H_Four Wheel Front Suspension
	

	
	
	
	J_Front Shield
	

	
	K_Horn & Accessory Wiring
	

	
	
	
	
	
	
	
	L_Motor
	

	
	M_Power Wiring (Resistor Coil)
	

	
	
	
	M_Power Wiring (Solid State)
	

	
	
	
	N_Rear Axle
	

	
	O_Rear Suspension Components
	

	
	
	
	P_Resistor Coil & Housing Assembly
	

	
	R_Solid State Control Module
	

	
	
	
	
	
	S_Seats & Bag Holder
	

	
	
	
	T_Steering
	

	
	
	
	U_Wheel Brake
	

	
	
	
	V_Wheels & Tires
	

	
	
	
	
	
	

